XECERAICCORPEZR BHRAICBEDTRICEBEL TSI,

Before beginning assembly, please read these instructions thoroughly.

y THE FINEST RADIO CONTROL MODELS

E xp Experience the perfect ect
Development and testing supported by the
Team Kyosho International Drivers and the X-Gear team.

1:10 Scale Radio Controlled Electric Powered 2WD Racing Buggy

H >R INDEX

#837 / BURERAAE
INSTRUCTION MANUAL

ZILT714¥ RB6

LTIMARDO)

ORI HDFESEIE/SAFETY PRECAUTIONS 2~5
@y hDMIZTZESZ 5% REQUIRED FOR OPERATION oo 6~7
@ 7ORDEE RADIO PREPARATION o 7
@HIITHID:EE BEFOREYOUBEGIN .. 8~9
Q> —17Z/X\—YEiER ARRANGEMENT OF PLASTIC PARTS ONRUNNERS ... ... 0~ 11
@A R DAL T ASSEMBLY . 12 ~ 35
@ ] EXPLODED VIEW .. 36 ~ 38
O@C YT 7 — SETUP SHEET - 39
@ANRTIN—=Y « AT 3>V /)X—Y YU XK~ SPARE PARTS & OPTIONAL PARTS ... ... 40 ~ 45
[l 33T )
N\ REDTHDEFEIE A\ UNDER SAFETY PRECAUTIONS
C DESRIRMHIERIIIIE TIEH Y FEA! This radio control model is not a toy!
Q@ DERIETHVVEEEERIET 2L S ICHF SN TWET, I TITNENRGRA @1t is highly recommended that first-time builders seek advice of
&, BEEE B H> TWBAICT RINA REZFHEICHEIT T E L, experienced modelers before beginning assembly.
QNS VERENHB DD T, L THEREISHBEDFENE ENBWFITHIT R I B> @Assemble this kit only in places out of children's reach!
TLIEE W, @Take enough safety precautions prior to operating this model.
QN U TEUDEFAIE. F—DEREEZI TELE2ERLTHS, EFEH- You are responsible for this model's assembly and safe operation!
TEELALEE L, @Always keep this instruction manual ready at hand for quick
Q@I TitED. FHPEENVWDOTERLND L SICKRYNICRELTLREW reference, even after completing the assembly.
\ O@> VIO VFRBICIMAL TERICELAEL £S5, @Taking out liability insurance is recommended. )
KERBROIco, FEBAFEEET 2IHBEMNH D £, *SPECIFICATIONS ARE SUBJECT TO CHANGE WITHOUT NOTICE. No0.34301

© Copyright 2012 KYOSHO CORPORATION / 22 e 4 54
34301-TO1



ZED-HDEEEIE SAFETY PRECAUTIONS

LT - EFTORNCD T BFTAL LI,
Please read carefully before assembling and operating your model.

EBENY—7 CEMPEBICERBBREDRET DAREENHDBRERLET,

WARNING! : This symbol indicates where caution is essential to avoid injury to yourself or others.
gitv—7o CERYBEOCRRAE BB IH. PoTEWTBWI EZRULET,
PROHIBITED

: This symbol points out actions that you should NOT do to avoid possible damage
or accidents.

@ CDEmIE. ARHRERBEMIRIE T, METREHDEEA !
This product is a fully functional radio control model. It is not a toy!

@ COBERERELEcHIC. ETHIOMEIL TP, ETERDOXYTFYR ATV 3 VORMBEZREIBRWET,
To enjoy this model to its fullest, complete assembly properly, perform maintenance and add optional upgrades as desired.

@I AVEZEBBPAEBXOEMIF. FVWAZRDERSBERIAN. REAPR (BRER) RNORIEENHD T,
Improper usage of Alkaline cells or rechargeable batteries may damage the electronics of the car and/or the radio.

COBEmZEREICEURS IcHICTRDEEEZ, BT HFD LI,
In order to operate the model safely, adhere to following instructions:

A L *COFRPETFESBVWEEMPERICERBRRENRET DARERENHBERERLET,
Warning ! *Here are some possibilities of significant damage to life and/or body, if the following explanations are not adhered to

Z ®
Z \
~s ul f,
=l
PROHIBITED
PV CRIICR T RPAEERBETRFEALIESI VN, £y B TICRE

EIIETRER - DRISHERIC LBNTLRE W,
nizAR. BRZR<M>TWBAKTY RN\A Rz FERICHEIIT FECRENREDFERICED £T,

S, Never reverse connection nor disassemble batteries.
Before you begin, read the manual thoroughly. First time builders should It may lead to damage and leakage.

seek advice from modelers who have experience in assembling models.




Fik
PROHIBITED

P NS EEBEP. ED S BRABDEFITDT. +ERLTLLEST W,
e, NSBEFROWVWBIEFATOEE - RERF S F TS L,

This product includes many small, sharp objects, so it should be kept out
of the reach of children.

}J/U\/
s ﬁl
r//L "

PROHIBITED

P 7 ORERO B AR EN DR W EE,
BN T2 &Y MO—INTERLAD, REPERORRIC
BOERT,
Always check the radio batteries!
With weak dry batteries, transmission and reception of the radio fall off.
Models may become out of control under such condition, which may
cause serious accidents.

#it
PROHIBITED

P-EE - ATH - HROEL TREETIBANTLIIEEI N,
EMOFRRERDFT,
Do not operate in crowded places, near children or pets, or on public
streets - it may cause serious injury.

Hik

PROHIBITED

P-EOEBENENL L,
FTCIKETEFLEVTERZARTLLEZ V. EETHOFEETSE
&, BOBMEPEROFRERICED XY,
When the model is behaving strangely . .!
Immediately stop the model and check the reason. Do not operate the
model until the problem is solved. This may lead to further trouble and
unforeseen accidents!

ik

PROHIBITED

P ET ST TIEWIT AR WS,
1. RRDEL . AERE,
2.EHN. BEVWE I3,

1. in residential districts and parks!
2. indoors and in limited space!

AT AZSEZRERICEDET, Ffeo Wb lih, ADREKKICHRD £,
Operate your model ONLY on designated areas, race tracks and other spacious areas. Do NOT operate it:

* Non-observance of the above may be cause for personal injuries and property damages.

[GVAN



r

) EOT HEORBHIED D, ROT EEBTHETFO LI,
Warning ! *In order to avoid accidents and personal injury, be sure to observe the following:
\_
(
4 =z
> 31
4\ @j PROHIBITED
P AR OBUR WD ER, Handling fuel safely:
1. BRWE. BT BT, 1. Handle fuel only outdoors!
2. BRI O— Bz d EH. 2. Only use glow fuel for radio control models!
3. KKUCIFHBEITITE D 1R, 3. Never use fuel indoors or in places with open fires and sources of heat!
4. BRATED, BlcANZh L7aL, 4. Never swallow fuel or let it into your eyes!
5 REE. FrvIEL>NDREHHRD 5. Store fuel only in cool, dry and dark places out of children's reach!
FOREIRWSEEFTICE <, Tightly shut the cap!
6. FERABODZEEEF. KRITEIFANZN, 6. Do not dispose of empty fuel cans into a fire!
There is danger of explosion!
ik
PROHIBITED
=31
A BITTE NIEMALS
PROHIBITED NE PAS FAIRE
PROHIBIDO
P [EEE L TWBEDIC, PR EZANBVTLIIEE W, P ETHROE—Y —PRE—RIY FNO—F—EFRL B> TVNBDT,
Do not put fingers or any objects inside rotating and moving parts! TOLBNTLRREWN, VT ROENLBDFRT,
Motor and ESC may become very hot after use.
Please avoid touching as it may cause burn.
.
(" o
ER COHRBPEFLSRVWEREREDOHEXIE. MBEMLIRET I2B-NILHBDET,
Cautions ! *The following are examples of situations that should be avoided for safe assembly, maintenance and operation:
\_
e
ik
PROHIBITED
PHy T =Py~ RIAN—RETEDRDIRWNCF+MERLT P 2E T BBERERNOBRIUCHIERL. FEETo>TRE W,
KRSV, Painting must be done only in a well-ventilated area.

All tools require careful handling to avoid injury.

N



BBEDHDET,

Always switch off the receiver and transmitter, then disconnect/remove
the batteries when the model is not in use. Failure to do so may cause
damage to the batteries from excessive discharge and leaking.

2
PROHIBITED

7T FDERTT HE T 2BNNH D ET DO TEMEIEIF D
LRBWTLIZEW,
Do not point the antenna towards another person.

ik
PROHIBITED
P ETRIE. BIRT A ZEBEL T RE,
Always run your car with the body shell mounted!
1S
PROHIBITED

P TEEDBATOETIE. MEORRICEDTITDOTEPHIIEE L,
VP I—CHSTLOIBEDEZITVS EI B,
SR, Wi, BFloZWwE B,
s KIeE D Ba .
Do not run your car on ground:
« that is overgrown with grass.
« that is muddy, sandy or rocky.

P ETERY. ETSERVREBTEBRZAA Y FZOFFIC L, BIHREXE
BOBHZRDOAL T RE W, RIFBPEBORR - RN EER

-yl

PROHIBITED

P [E U ARH DAL TRETSEBRVTLREE L,

BECEDIYVIMA-ITETREDRRICZD T,
Be sure that you're operating on a unique frequency from any other RC
vehicles in the area. Failure to do so will cause a loss of control and may

cause injury.

ik

PROHIBITED

P REOE BIGAPREEDOSWEAAE EFRAFMOREELANVWT
<TEEW,
Do not store this model in hot or humid conditions, or in direct sunlight.

B TEHAIC, BEOEREDIEATHIRVWARERL TRV,
Check all screws, nuts etc. on a regular basis for looseness.

P HIEA 7Y 3 V)= Y LS DA P EEDBEIE LIRW TS W,
WEORRE D FT,
Do NOT install any option parts not made by Kyosho for this model.

To avoid causing irreparable damage, do NOT attempt any modifications.

a1\



*v hOftIcZE3%2%% (1) ITEMS REQUIRED FOR OPERATION (1)

2 F v U RIVF Y THERRERERHE (TOR) &F)

2ch with electric speed controller and 1 servo radio control set

BIERALTRE W,

A

R (B8ER) 070N @QFvrRILFZY TR vy bz
(b EFRUSMERZELL)

CAUTION: Only use a surface radio with 2 channels and electric

F=

=2 speed controller! (Any other radio is prohibited!)

@CDFYNCEH2F v YRILTY Il WATAVIILT

O TORPRETT, 2 F VKL TOK f{
Stick-type

Q@EEHICIIRT v 51 TENYRIL
FATHHBDEIH, BHFHDYA T%
BArLTLEEW,

@ 7ORDEUR WL, 7OMRICTEBDEREA
EESECLTLLEEL,

@This kit requires a 2 channel radio
con-trol set with electric speed
controller.

@Use stick-type or wheel-type transmitter,
whichever suits you best.

@For more information on the transmitter,
kindly refer to the instruction manual of
the transmitter.

2ch radio set a
m/\> P)l/7
2F v rxILZOR

Wheel-type
2ch radio set

i 3EEM (EEHA)

AA-size Batteries (For Transmitter)

FERTERY—R - RER - TV THA4X

Suitable servos, receiver & electric speed controller

atf—7R Y
Servo Electric speed controller

IS

20~29mm N
31~36mm W
31~40mm \/
36~43mm

w{EH
Receiver

W
\\\i////////////
29~32mm L
43~48mm

ET+REER/N\yTY—

Operation/Receiver Battery and Charger for Battery

Oy TU—F HEHTEDETEREROEBRELT

fEWET,

A single battery powers operation and receiver.

Batteries listed at right are suitable.

©000000000000000000000000000000000000000000000000000000000000000000000000,

7.4V YRNy 71—

w66V 7 /Ny T )—
7.4V Li-po Battery
6.6V Li-Fe Battery

Ne—

ANL—=h517
Straight Type

<

=Y T ILKENY T Y —
Ni-MH Battery

e
£ L0,

N—
ya—hya47
Short Type

E
N
eNXL—51T
Separate Type

Motor
@HEEE
TSVLAE—HY—: 75T
@Recommended ~ 85T
Brushless Motor : 7.5T
~ 8.5T

AV /A F—RIRVY
Tire / Wheel / Inner Sponges
OKF Y NIRRTV, AVF—ARYIBFEF
nEthA, MOINF—HOIAIV, 1V F—2X
Ry IZRAEBELTLIRE W,
@This kit does not supply tires and inner Sponges.
Use tires and Inner Sponges for 1/10 buggy.

E=AY*v (48EvF)
Pinion Gear (48 Pitch)

No.UM320C / UM321C / UM322 / UM323
&y, (HEEE 1 20~23T)
(Recommended : 20~23T)

T I—FA A1)
Shock Oil

e

Paint

ORT 1 DBREICITERIDETT,
RETIE. EFIVBERZ7L—%2EELT
WEITDTZHALLEE W,
For painting the body, use Kyosho paints
for models!

No.76001~76062
P REATL—HF—
: KYOSHO SPRAY
: COLOR

N =P O a4
: MICRON LINE TAPE
No.1841 (1mm x 5m)
1842 (1.5mm x 5m)
1843 (2.5mm x 5m)
(
(

—=Tape

- Line
1859 (0.4mm x 8m)

1860 (0.7mm x 8m)

NRRAFVT ST Y AREEET—7T9,
* Super-flexible tape for masking and detail designing jobs.

A

AR

RATL—=N5—%=EAY B5A.
EDOHAZRCFTATLRE L,
CAUTION: Before using spray colors,
always read the explanation!

No0.96701
D-7Ly I ANZ—Th—l
D FLEX COLOR DECAL

R B FE DR IARSRM T 3 RehE
IKHENWCHNDIEEY— T,
Self-adhesive super-flexible sheets that
bond to polycarbonate - even when
applied to curved surfaces.




v hOHcZ2%23% (2) ITEMS REQUIRED FOR OPERATION (2)

BT TICRERTE

Tools required

= CAUTION: Handle tools carefully!

FRTZ2TEORIKWCIE, +5EEL T IZE W,

H h g e = N =
Yo B S /5 s

2.0mm (1.5mm, 2mm, 2.5mm)
2.5mm Hex screwdrivers
(1.5mm, 2mm, 2.5mm)

Al

H+FLYF (N
Cross Wrench (small)

BNATTTUX (VUTF)
High Diff. Grease (Clear)

i
()

H=-v/X— H7UX
Wire Cutters

WN\ATZT774RFTTVR ()
High Graphaite Grease (Black)

@

pa:
FyhA>DTWEITE —MHBRITE
TOOLS INCLUDED Tools
BALYF

Scissors

W>IARYF WAy y—F++17
Needle Nose Pliers Sharp Hobby Knife

[/ /77777777 77 i

Grease
IS E

W EEER :
Instant Glue J_Q
No.96154 5
KYOSHOR A3 4 L4 JL— @
KYOSHO Special Glue

Hx>ayJ#

Screw Cement

oy —
ACCESSORIES

‘ SCREW

No0.96178 CEMENT

N

O %4 k(F58E/10cc)
Loctite (Medium Strength / 10cc)

No.36219
SPFATTYYU—T—
SP KNIFE EDGE REAMER

No need to pre-drilll Drills neat 1 ~ 15mm holes directly!

Z7ORD*¥E PREPARE RADIO TRANSMISSION

TARMIARET, B~ 15mmOARSBIFHNTESZITETY,

@O RETDIBEIC U > Ty RLET,
Set up the radio as explained below.

Bi00

ON OFF

1 BrE
W TER
Charger
n"‘\

| BeSEL-

Transmitter

5o

.ﬁ | BeSETE

Transmitter

@i B

EEICEILEE LY M T3,

Al % EOT YT EDIET,

B #ELZE®ANY T —E21 <,
FEROT VT FEDIET,

N LZERRIEEY NS B,

A xEEo 21 v FEANS,

B 77021y FEANS,

B\ RIS A—EE8D LT —RABNT WS AR,

@ik B

Q] 7Y 7DRA Y FEYD,
[10] EEEDR 1 v FE S,
[ EEED T v TF %#ED B.

FoFy

Insert AA-size batteries into the Transmitter.
Extend the antenna of transmitter.

Connect the charged battery to the receiver.
Unwind the Receiver antenna.

Set trims of transmitter to center.

@ switch "ON" the Transmitter.

Switch "ON" the Electric Speed Controller.

Check that the servos move in accordance with the control
from transmitter.

@FINISH

@ Switch "OFF" the Electric Speed Controller.
Switch "OFF" the Transmitter.

Retract the Transmitter antenna.

BNy TU—
Battery
¢
mryy  ——14
Electric Speed Controller
o 7
o ) =T %
—T ]
| e
] W21y F
. BE—5—
% Motor
ON
s (J
= [9] oFF
—— =
W ZEE | pars
Receiver Antenna
@START




A TRIDEE (1)  BEFORE YOU BEGIN (1)

1 HEIZTORNCTRDO I EITERLTLIEE W,
Before assembling, please read the following carefully:

-
I+
-
—
-
-
-
-
[+
=

ﬂ\\\\\\\\\\\\\\\\\\\\\\\m

S

Q@ DHAZEZ R Fid BEEERT B, @First, read this instruction manual and familiarise yourself with the model’'s
@y NOAREHEND D, construction.
TA—FRB . RAEDHDFELES. BEWKDDIRFEED, Uit T1—H5—18 @Check the kit contents. Should any parts be missing, contact the retail shop from
KE X TTERCIEST W, whom the model was purchased.
QONSBHRBOFEL YA XEBEZBVWLSICT D, HESEICLTHERBLAD @Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
SHII TS, before fitting to ensure that you are installing the correct parts.
@TPLERZfEHD EElE - - - @Tighten Self tapping (TP) screws into parts until you have a secure attachment.
D HDEL THERNBEESNDETHEHD TSI L, However, be careful not to overly tighten TP screws as the threads may be
fer2U, BMEDERY 5L THDH 2 L EANEDRLBDET, damaged.

2 FvbTiEF ORIMDESERAPIWIERENLZ K A> TWET, SBAEICIEETRAH D IO THERL THNSMEIITT
{EEW, Ffeo ERBREZHICADTVWDIHDEHDEITDT, FEELTHHBENILLIL,
This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the
true-to-scale diagrams on the left side in each assembly step. Some screws are extras.

O X DTEHE @/ |\ER @D B
SCREWS OTHER HARDWARE
REYANY I ZER YIAYIRER 3x12mm £'R 3mm Ty ¥e—-Fvh E4EVUYVY
Button Hex Screw F/H Hex Screw Screw Washer - Nut E-ring

GMXMXMXN Dmmmm Cﬁﬂ:ﬁzﬂm# 3mm

©

> |
3mm@ 4mm

FrvTER Ty hEXR
Cap Screw Set Screw
3x12mm Y S ER 5x10mm X&) - RFZ IV 5.8mm EOR—IL
W mm F/H Screw Metal Bushing - Ball Bearing Pillow Ball

W

b
Dﬂmm‘f 3mm

/o -

.8mm

D

)]

303




SEEEZEDR M
3

How to read the instruction manual:

( Example )
7Dy|~+7z/\°y>ay A EN‘”
Front Suspension AN
\ @5X 10mm a:talllfBushing N
© ¢
Q/ ? """""""""" 4

B xvoey
King Pin

| —
C

+

A: COEBE THIZIT2EE L ZDEM, A: Gives the name of the part being made and the serial number of steps for

B: /BB DO &R, R ERE assembling.

C: v NNOERIE. ERFEAEBRWLTF—No.HV T B: Details the key-number of parts, actual-size drawings and quantity of parts to use.
FE5NTWET, ART/IN—VEEAT BRIEF C: Al parts, except screws, are identified by key Numbers. When purchasing spare
—No.ZZBRL T Ea W, parts, identify the key number of the part required and cross reference this to the

D: siBAERNTIFZ <K DY —IMERINTWET, Spare Parts page, which shows the purchasable spare parts and the key
N—VIEE U THITEED T I, numbers contained within.

D: This instruction manual uses several symbols. Pay careful attention to them
during construction.

4 SEEZEICFELNTWVWEY—Y

Symbols used throughout the instruction manual, comprise:

AT 5&KH. ER U THIL TS,
Part bags used. Pay close attention here!

EREILKSICHEIZTS,
Assemble left and right
sides the same way.

AET S LD ICHIIT S, TV R%EDS, 2ty MBEIZITS (B,
Ensure smooth, non-binding Apply grease. Assemble as many

movement when assembling. times as specified.

RIE®,
Temporarily tighten.

RIOVIEIZEES,
Apply threadlocker
(screw cement).

R H,

True-to-scale diagram.

M = B [
R &
N = N AN

M EICER, Ol =5 DIRICHEIITS, pillk= YN
Note the direction @x@ Assemble in the Must be purchased
specified order. separately!
Py TLREERTEET 5. ‘ Clzhavyrg3, R,
Y Apply rubber type glue. f// Cut off shaded portion. For Left.
&R,
For Right.
\, J




7>+ —N7Z/X—VEEM(1) ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (1)

CCO#aofmid. ERULEEA.

\
-0 00

2o 9pCq| b0 @mé@ @ﬁf@ T [

2@RME@= e

00 Q0 E 9 =
Uy L=

(0.5mm)

= = == = = ==
N .

(1mm)

©
©00 | 000 |lg
@@@“%g
of
O\
© N 2 || S oS 2 ©
o) JBERC || 9&S2L [
© S 2H (| BrSs—=- ©
e

10




SvF—75/\—VEREN(2) ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (2)

> IEnO@EIE. ERLE A

Shaded parts are not used. UM508C
1 [
A U——u 1]

O

O

U
el ‘31' /‘ U
_onene 8n8n8 @

© 00

um707 uUM708
(1mm) (2mm)
© ﬁ ©
@O

11



1 ZOy kNILY
Front Bulkhead

UM718

2 RATFIVTTA I~
Steering Wiper

Vs

%—A UM716 B
= Front
UM716 f
%/ TN — —
()

@ < Jg\m UM716
e t O
Fr @/ ‘ 2 UM716
ront /
L/ﬁ X
97050M /

1-S13010H

J

um129

LA256GM

1-S13006H

3 JAYRYRARYY 7Y
Front Suspension

UM720B

1-853003

UMW101 um712

» 1FAE
Standard

12

No.1, No.3

UM128
4.8mm R—JLZHZ v R(L)
Ball Stud (L)

UM703%2Eh 5 RK
The figure which looked at
UM703 from the reverse side.

@No.z,No.s

3x6mm MY VUANYy I AER
Button Hex Screw

3x10mm RY UV I RIER
Button Hex Screw

um129

4.8mm R—JLZAF v} (S)E
Ball Stud (S) Black

ofm 1

97050M
4.8mm R—)LZ % v R(M)
Ball Stud (M)

Cfpt—"

5x 8 x2.5mm X7
Ball Bearing

O 4
No.1

3x3mm v hER
Set Screw

2.6 x5mm MY ANV I ZAER
Button Hex Screw

3x34mm v 7k
Shaft

( L J

O socEmy smaknEE
FICULET,
When using 30 degrees insert
the opposite direction.

O Fonmicty hERE
LT,
Firmly tighten the set screw
onto the flat surface.

® % /v




4 JAYRYRARYY 7Y
Front Suspension

3x15mm(F/H)
1-S33015H

UM700B
XAV v —
Main chassis

3x15mm(F/H)
1-S33015H

-
97021H

3x10mm @g

97021H PO

Q 13~14mm----- 1mmZ{ER,
- Use Tmm.
,:‘ | @ 14~15mm -------- 2mmZz{E,
Use 2mm.
@ 15~16mm -------- Tmm&2mm%E{ER,
Use 1mm and 2mm.
— @ 16mm~ - &,
No need.

umr17

ZFFYGH—R

1-W300705 Steering Servo

3x10mm
1-S13010H

3x8mm
1-S13008H

Y-
Servo

3x8mm(F/H)
1-S33008H

No.1

3x15mmHYIAYIZIER

O w7 s ERT S,
It is used by setting.

O O
O O
Y _—— UM721
0.5mm
— _— UM721
1.0mm

ﬂ No.1, No.3

4.8mm R—)LITVN%2)
Ball End (Short)

umM129

3x8mm MYIAYITAER
Button Hex Screw

3x10mmizy hE'R
Set Screw

HP—RAR—H— 1mm
Servo Spacer 1mm

P —RAR—1— 2mm
Servo Spacer 2mm

(® sk~ ¥>7,K0, JR
SK

-~ SANWA, KO, JR
F 750
F - FUTABA
He INATYY
H-- HITEC

E No.3

3x8mm HIAYVIIER

13




7 DA NVAVESIS
Side Plate

3x8mm(F/H)

1-833008H

UM508C

3x10mm(F/H)
1-S33010H

uUM508C

UM701

JAYR7YNR—=FTvF
Front Upper Plate

3x8mm
1-S13008H

g\ :
3x12mm(F/H)
1-S33012H

ZAY KNIV IR—RT—
Front Shock Stay

(@) rmm

3x18mm
1-S23018H

3x10mm
1-S13010H

@

3x8mm
1-S13008H

3x10mm
1-S13010H

14

No.2, No.6

3x8mMmUIAY I AER

YTV TIEEDED AT,
3x8mm F/H Hex Screw may be
removed by adjustment.

E No.1

3x8mm RYVAYIIER
Button Hex Screw

O uvrosrENSELE
The figure which looked at
UM704 from the reverse side.

E ﬂ No.1

3x18mm v EX
Cap Screw

3x8mm RYVAYIAE R
Button Hex Screw

O corzEES,
Use this hole.



JAYVKRGARYY 7Y
Front Suspension

B0

N
(o
(M)
UM714  BROOOTTS 97050M
(5x7x2mm)
j — Cm\ |
3x6mm ‘ (

BRGOO1TS E %
UM714 UM714 /
(5x7x2mm) BRG001TS

UM714 UM569
(5x7x1mm)
J
UM715

uM715 ( umM715 ))
UM715 ( UM715 ))

Y TA VI ERT 3,
It is used by setting.

JAYRYRARYY 7Y
Front Suspension

W

UM712
(1mm)

2.6x5mm
1-S12605H

No.1

umM129
4.8mm R—J)LRHZ v R(S)E
Ball Stud (S) Black

97050M
4.8mm R—ILXF v R (M)
Ball Stud (M)

O

2.6 x5mmiky v A\yJ AER

] Button Hex Screw )

3xBmmmy Ay I IE R
Button Hex Screw

,,,,,,,,,,,,,,,,,,,,,,,,,, 2
5x7x1mm F7Z7hH7—
Plastic Collar
o[-~ z
3x7x05mm Fo7hHT—
Plastic Collar
O 4
3x7x1mm 7ZAHT—
] Plastic Collar
( :: ) ,,,,,,,,,,,,,,,,,,,,,,, 4

3x25mm¥ ¥ 7 bk
Shaft

INTTva A0
Hub Bush A0

INTTv¥a B0
Hub Bush BO

I [ 1

7] No-t

2.6 x5mmRy UA\Y T AER
Button Hex Screw

3x256mm v 7k
Shaft

15



JAYRGRARYY 7Y
Front Suspension

(3L) (3L)
@AFFUYTHIAOYR 97021H 97008-40H 97021H

Steering Tie Rod

(LL) (LL)
@70y kF7v/)\—Ov R 97021H 97008-40H 97021H
Front Upper Rod
) 1) (
#720.5mm
approx. 20.5mm [EI

1 3 JAYRYARYY 7Y
Front Suspension

AFF7IYYTZ40Oy R
Steering Tie Rod

et/
R

Ay ~7Zy/)X—OvY R
Front Upper Rod

AF7VvTIM4AY R
Steering Tie Rod
Ay ~r7y/)X\—0Ov R
Front Upper Rod

16

No.1

4.8mm 7R—/)LT > R(3L)
Ball End (3L)

ol 1|

,,,,,,,,,,,,,, 4
4.8mm R—)LIT > R(LL)
Ball End (LL)
,,,,,,,,,,,,,, 4
3x40mm FIYv A ROy R
Adjust Rod
(I T T
,,,,,,,,,,,,,,,,,, 4

Q BDHBHANERY,
The side with the step is a
reverse screw.

EBDHDH,
Note the direction.

BO®HDH.
Projection. Note direction.




Differential Gear

7%y No-2

e A 5x8x2.5mm R7Y>y

> (7) %= (§)IcHird R—)L Ball Bearing
ST e GBS, |:| ,,,,,,,,,,,,,,,,,,,,,, )
Place the differential balls (7)
into and apply ball L
differential grease. 2.6 x25mm R—)LFT w7k

Ball Diffshaft
0% %% w1

B RYFTDRY,
Compress with pliers.

1-N2630N
TF120  LA200

./’/ UM124
@ p
O s
\ @]
Q/ Uate 00 116 1> FR—)L
[ S 1/16 Inch Ball

3132 AV F M=)l
3/32 Inch Ball
O

26 x6x1mm Ty y—
Washer

LA200
1-N2630N 2.6mm FAOVFvh
TF120 A\ Nylon Nut
- g 1

ARDBAWAZER—IL

RicT 3,
( Face the rounded side
> @ruzez- Qi to balls.
8fEIE RS, v L
After applying Grease, place
eight differential balls (1) I
between the two thrust washers
@ ,grouping them around / )
the screw @ ] INATFTTTUZ (D7)
(W)
N ~ High Diff. Grease (Clear)
——————————————————————————————————————————————————————————— (Both sides)
C EEEyabea IMIZT7ARTTTIZ (B)
ADJUSTING High Graphaite Grease (Black)

> @) & B)EIAFARTAN—TEEL. AMEE L THB,
E54<BR2ET 6)ZULHALE>TUESREDEE
ETSEREMIBETHDOTERT %,
Secure parts @ and @ in place with two flat head
screwdrivers and rotate the differential case until it becomes
tight. Then, tighten screw @ . When running the car, the
differential must be tight, otherwise it may be damaged.

> RIcAEEFETEEL(DEE LK. B H R A EICER
FTHIERW BISBRWEIEUSHIAABE1RD T, @%@%&J%o
Now, hold the differential case firmly and rotate part @ . If part
@ rotates into the opposite direction to part @ , no further @
adjustment is necessary.|f part @ does not rotate, screw
is too tight. In this case, gradually loosen screw @ until part

@ rotates.

UM509

> SR UM509%Z BXfF (T2,
Once the adjustment is done,
install UM509 (see"exploded view").

> ETRICHY AV ZES T BEREY 5,
Before running, attach the tires and re-adjust accordingly.

» VT E—F—HRDIHE P18
When youchoose rear motor, you go to 18 pages.

Y RIYTE—Y—HEKRDIZE. P23\
When you choose midship motor, you go to 23 pages.

17



UV E—F—ERDEE
In case of rear motor.

DRIy &l
Rear Shock Stay

UMS508C Q/%

3x8mm(F/H) gl

1-S33008H

VARV 3V
Rear Suspension

3x15mm
1-S13015H

3mm
1-N3024

ji\3x8mm(|:/H)

1-S33008H

IR AT B O
Rear Suspension e
UM713B

um711

UM508C

UM508C

1) UM713B
LAW39 (2mm)
g/%

LA230 UM713B
3x8mm(F/H)
1-S33008H

23

IE [7] No2

3x8mmUIAY I AER

R—ILRZ v} (S) 2
Ball Stud (S) Black

3x 15mm RYVAVIIER
Button Hex Screw

(o

3x22mm Fv¥vTER
Cap Screw
EII|||||||||||II|||||||||||||||||||l||||||||||
3mm Fvhk
Nut

3x3mm &Y hEZX
Set Screw

CDORZEFES,
Use this hole.

Iﬂ ﬂ No.2 , No.4

3x8mm HIAVIIER

A

3x44mm ¥ T b
Shaft

18

0.5mm




Iyygy
Transmission

UM508C p )

BRGOO1TS
UMW513 /\(

UM125

Syygy
Transmission

3x10mm
1-S13010H

TF120

/ Grooved side

|
IR gl
I 1y

No.2

5x 10 x 4mm ~FU>J

10 x 15 x 4mm XF UV J
Ball Bearing

o

5x15mm 7L v Tk
Aluminium Shaft

SP7A RZ—F1(26T)E
SP Iddler Gear (26T) Black

No.2

3x10mm RYVAYIIAER
Button Hex Screw

INATTTIA
High Diff. Grease

19



20 E-45—~TUVh UM523
Motor Mounts (3x6x2mm)

UM517GM

P 3x35mmbE ANV
HRWESICLEHB,
Make sure that the
3x35mm screw does
not stick out of the plate.

3x35mm
1-S13035H

UM523

3x35mm
1-S13035H
UM523

e

LA204

UM516

LA206-76

LA204
UM603B

UM572
UM603B
5
Q)
Q)
P
4mm
1-N4056N p

®

#7mm
approx. 7mm

e

=

20

No.2

3x35mm RY ANV T IER
Button Hex Screw

@HHHHHiiiNHHHHHHiHHHHHiiiiiHNUHNNIHHM

3x6x2mm FSHT—
Plastic Collar

Q KiEHT B,

Tighten securely.

No.2

dmm TIVIMFAOVFYE
Flanged Nylon Nut

i

NUZEB,
Remove flashing.

tEMzEEbtEs,
BHRAFBWESITERT 2,
Align the grooves.

Prevent them from becoming
sandwiched.

RYFTORT,
Compress with pliers.

@ ETR. BEHREEZT 2.

When running, re-adjust.



2 DR ZACy S ®\@
Rear Shock Stay &
3x8mm

1-S13008H

1-S33010H

3x10mm(F/H)

3x6mm
1-S13006H

AZN=YLRAV T T K

Universal Swing shaft

(¢

UM522

96643
(5x7x0.3mm)

7

C.

BRGO01TS

LA253GM
LAW30GM —— 2
2x5mm
LAW30GM

Ve
205

um128

UM519
BRGO01TS

LAW30GM

24 IR S DY
Rear Suspension

1-N3033N

UM603B
(2mm)

1-N3033N

N

No.4

3x6mm RY AW ITAER
Button Hex Screw

3x8mm R VYAVIAER
Button Hex Screw

[T Noa

UM128
4.8mm R—J)LZX % v R (L)

5x7x03mm TvIy—

@ Washer

5x10x4mm N7 >4

2x7.8mm EY
Pin

2x5mm FvvITER

Cap Screw
Bmm P2 2

[F] No-2, Noa

3X7x2mm 7o HhT5—

3mm F/OYFvyh

Nyron Nut
[@ 777777777777777777777 4
3x39.5mm v 7k
Shaft
= 1]
,,,,,,,,,,,,,,,,,,,,, 2

Q UV NTOBENRAL—ZBLBT
FvREfiDDDZILH B,
Do not over tighten nut too much to
prevent binding in the rear hubs.

21



Rear Suspension

e, (LL) (3L) —| No.1, No.4
UVHARY Y3y 97021H 97008-40H 97021H m

4.8mm R—JLT > K (LL)
Ball End (LL)

T ] """" ?

#922mm 4.8mm ;R—)LT> R (3L)
approx. 22mm Ball End (3L)

1:1] 1 J e —

(3L) (LL) )
97021H 97008-40H 97021H 3x40mm ZYvZ~Ov R
Adjust Rod

 CHCCCRRRRATARRRANHA 1) LU

BDHBAHNERY,
The side with the step is a
reverse screw.

@ BRDH BT,

Note the direction.

DR AVIACTIn RN N Eﬁ@%%jﬁ
Rear Upper Rod Projection. Note direction.

2 JYHIARY Y3y
Rear Suspension

Dr7yN—0y R
Rear Upper Rod

m TR No.4
Rear Wing

3x 12mm RYIAYITAER
3x12mm Button Hex Screw

1-S13012H 3mm (e 2
1-N3033N

3x35mm MY AV I IER
Button Hex Screw

@m\mmmm\mnmmmnmmmnnm]mumnnmm

3mm FAOYFvh
Nyron Nut

3x35mm
UM523
1-S13035H

P28Ic#r <

Please see a continuation from 28 pages.




SYRIYTE—I—FFEDES

In case of midship motor.

um709

2 DR OV O
Rear Suspension e* @
um128

3x3mm

1-S5303
3x22mm

022H

\

1-823

3x22mm
1-S23022H

1-S13012H 1-S13012H

2 UPHIARY Y 3y
Rear Suspension

UV ¥y RZBEPITHE
When you would like to
increase a skid angle.

3x18mm(F/H)
1-$33018H

30 RSP OVPED, %,
Rear Suspension e~

UM713B

/@\
LAW39
LA230B

UM713B
(2mm)

LAW39
3x8mm(F/H) UMS508C
1-833008H (B)

[T]Noa . No7

UM128 “
4.8mm R—JLZ& VN (L)
Ball Stud (L)

3 x12mm RIIAY I IE R
Button Hex Screw

(i 8

3x22mmF ¥ v TER
Cap Screw

ElI||||||\|||||||||II|||||||||\||||||||||I||||
3mm Fvk
Nut

3x3mm Y hEXR
Set Screw

Q ZDNEES,

Use this hole.

[l
Front

ﬂ No.7

3x18mm YU SAy I AER

UM508C

A

0.5mm
UM726

@[1  —

1.0mm

[ No2, No.a

3x8mmUIAYIIER

3x44mm ¥ 7~
Shaft
J
,,,,,,,,,,,,, 2
RE2

23



3 1 Tyygy
Transmission

UM517GM

3x18mm(F/H)
1-S33018H

Syyay
Transmission BRGO01TS

BRGO014TS

BRGO014TS

um723

3 2=
Transmission

3x10mm
1-S13010H

UM
\

BRGO01TS

BRGO001TS

>

UMW513

m

24

No.2 , No.7

3x18mm HISAVIIER

No.2

5x10x4mm ~FU>o

10x 15 x4mm ~XF YT
Ball Bearing

o

No.2

3x10mm MY ANy I AER
Button Hex Screw

5x15mm ZILZ2v¥Thk
Aluminium Shaft

SP74 RZ—FV(26T)&
SP Iddler Gear (26T) Black

Q R=ILT 7T IR
Ball Differential Grease

@ BOHBT,

Grooved side



3x35mm . No.2

UM523 e

1-S13035H -7 3x35mm KT VAo ZER
Button Hex Screw

@nwwmmnnnnnnnnnnnnmwwwnummwwm

34 E“/‘)EI_‘/ UM523
Transmisshon (3x6x2mm)

3x6x2mm 77 HT—
Plastic Collar

Of IR s

5x7 x4mm HZ7— (T—=ILR)
Collar(Gold)

og =
KiEDH T %,
P 3x35mmbE AHTFRO Tighten securely.
HRWLSICLHB,

Make sure that the
3x35mm screw does
not stick out of the plate.

E!a Tyvay EE’ [ no2
Transmisshon ) \
. 35

dmm FIVIMFAAVF YR
Flanged Nylon Nut

LA204

UM516

LA206-76

NUZEB,
Remove flashing.

@ hEMzEEbES,

FI7mm BAHAFBRWLSITERT %,
Align the grooves.

Prevent them from becoming
sandwiched.

RYFTDRY,
Compress with pliers.

approx. 7mm

@ ETK . BEREEZTZ,
When running, re-adjust.

m
1-N4056FN -

[T] Nos

3x10mm SNy I AER

3 2=V ®\®
Transmisshon @I

3x8mm

1-S13008H

3x8mm RYIAYITAE R
Button Hex Screw

SFYN-AT—&HE LIFHS
FYRY I 2ZED 5,

You raise shock stay.

And transmisshon is inserted.

G PBECRLESLEER
Screws which were semi
tightened in P23

3x10mm(F/H)
\ J 1-S33010H

Tighten securely.

/
//

25



3x10mm
1-S13010H

5 —=NILY
Center Bulkhead

" 3x8mm(F/H)
1-S33008H

AZN=YNRAVTIv T K
Universal Swing Shaft

UM128

e @ ¢ UM519
\C QU BRGO001TS
(5x7 09:(53643) ;‘/
X/XU.omm {
BRG001TS e LAWS0GM

LA253GM

2x5mm —
LAW30GM

o
S a
LAWBOGM\&
s

UVPHIRRVY 3V
Rear Suspension

UM561

\

\

\
A\
\\\

R\
\ %

\

W\

UM603B
(2mm)

3mm
1-N3033N

23

26

m No.7

3x8mm Y IAVIRER

3x 10mm RYVAYIIER
Button Hex Screw

[] Nos

uUmM128
4.8mm R—ILRZ v R(L)
Ball Stud (L)

O - 2

3Xx7x2mm 7o hHhT5—

5x7x03mm TvIy—

@ Washer

2x7.8mm EYv

Pin
I 2
2x5mm FvvITER
Cap Screw 5

[T No-2, No.4

3x7x2mm T HS5—

3mm FAOYFvyhk

. Nyron Nut
go"" :
3x39.5mm ¥+ 7

Shaft
1| ]
,,,,,,,,,,,,,,,,,,,,, 2

C)UVAjwﬁéﬂZA—fﬁﬁET
Ty NefiDDDEIEDH S,
Do not over tighten nut too much to
prevent binding in the rear hubs.



4 Uy 7y/—0y R
Rear Upper Rod

(3L)
97021H

%97008-40H
i€

1

. . (LL)
U7y /)k—0Oy R 97021H
Rear Upper Rod
G -
(3L)
97021H

approx. 22mm
-

$922mm

97008-40H

-

(LL)
97021H

41 U7 y/—0vy K
Rear Upper Rod

Uvry/X—0Ov Rk
Rear Upper Rod

'
QY \ £ T — '
> =

SA
4@ ey

Ur7yN—advy R
Rear Upper Rod

N

No.1, No.4

4.8mm R—JLT > R(LL)
Ball End (LL)

QL |

,,,,,,,,,,,,,, 2

4.8mm R—JLIT> R(@3L)

Ball End (3L)
,,,,,,,,,,,,,, 2
3x40mm FY v ALOY R
Adjust Rod

(M [T M
,,,,,,,,,,,,,,,,,, 2

BDHDZHNERY,

The side with the step is a
reverse screw.

No.5

Q EBDHZH,

Projection. Note direction.

27



AT I —
Oil Shock

©

%\ W5184-05
?\
>

W5303-04GM

W5184-02

W5184-02

W5184-05

ORGO078

W5303-04GM

W5181-05

BIC
(M)
UM753-1

1-E025

W5303-06

| Osyp
0 @~

=) W5184-04
() W5193-01

<70OVKAE >
< for Front >

<UVvH>

< for Rear >

#926.5mm
UM753-1 approx. 26.5mm

UM753-1
(M)

<XyRE—%—F >
< for midship motor >

#920mm
approx. 20mm

<UVE—5—H >

< for Rear motor >

#926.5mm
approx. 26.5mm

j—

I

UM753 1
11
4 AL >IN —
Oil Shock

W5303-03

uUM719

7'y W5303-01V
(2) W5304-01V

W5303GM
W5304GM

UM753-1

R

28

No.5

E2.5 E'J/7

ouvy ()
O-ring (S)

Ol

ouvy
O-ring

©l

oY /’7‘ (q:)
O-ring (

Ol

IS UMIT 2,
Put a little oil.

AV h~HA

For Front

Sy RE—Y—/UTH
For midship motor / For Rear
UrE—5—/U T

For/rear motor / For Rear

No.5

oYy (X)
O-ring (Large)

O

& )\—R—
Shock Bush

©ou

70> hE (58)
For Front (Short)

UVA(R)
For Rear (Long)
A1 ZEANS,
Pullthe oil.
@ BIFLTH
Keep expanded.
@ Fry e B EEBRETHID,
1/2E5#E 5 5,
Tighten the cap until it slightly stops,
then loosen it for a 1/2nd lap.
G Vv 7 e HIELIAS,
Insertthe shaft slowly.
@ RABAACILD B
Surplus oil comes out.

C)

F vy T EREITHODAH
APAN R e

Tighten the cap firmly,and pull
the shaft.



FAIET > IN—
Oil Shock

IG001-3GM

~———

FAIT >V I—
Oil Shock

248 <\
N\

4}:’{'

YA

3x15mm

1-S13015H

FAINT VI~
Oil Shock

3x10mm
1-S13010H

UVE—5—DIFE
In the case of rear motor.

No.5

ouvy (FK)
O-ring (Extra Large)

Ol -

JOVRHBRIEYY)
for Front (Short / Pink)

@ UVHRIO—ILR)
for Rear (Long / Gold)
AAINEN T B0
Put an oil.

@ A7 v TR,
BROREIKELRDESIC
ETUBHNSRETT %,

For adjusting the spring tension.
Adjust ring while model is running so
the front and rear are same height .

(@A77 %mEHTUMTE3-1%
Ahs,

Compress the spring and install
UM753-1.

No.5

3x15mm MYIAYITAER
Button Hex Screw

58 mm ¥ > /X—HR—I)L
Shock Ball

3mm 77+ vk
Plastic Nut

CONREFES,
Use this hole.

No.4, No.5

3x10mm RY Iy I IAEZR
Button Hex Screw

58 mm %> /X—h—)L
Shock Ball

3mm 73+ vh
Plastic Nut

ZCDONRZE[FES,
Use this hole.

29



FAIET >V I—
Oil Shock

UM753-1
W5303GM
W5304GM

3x10mm

1-S13010H ™

SYRVYTE—Y—DIFH
In case of midship motor.

48 Ny T7TYU—=RRVY
Battery Sponge

4 9 Ny T —=iR)LT —
Battery Holder

<7OoyM>
< For front >

3x8mm(F/H)
1-S33008H

<UPE>
< For rear >

uUM702

3x8mm(F/H)
1-S33008H

um702

30

/ No.1, No.5

3x10mm RIIAYIIER
Button Hex Screw

3X7x1mm 7ZHT7—

@ H Plastic Collar

58 mm %> /X—h—I)L
Shock Ball

3mm 7Z7Fv b
Plastic Nut

CDONR%ZE[FES,
Use this hole.

ﬂ No.6

EHMTHY MNT B,
Cut in half.

No.6

3x8mMm U IAY I AER



UVPE—F—ERDEE
In case of rear motor.

/\“y?')—fl'\}bﬁ“— ZRL—REA TNy FU— N0-6

Battery Holder 7.2V Ni-Mh Battery / Li-po Battery / Li-Fe Battery|

3x8mmHPIANYIAER

ZDORZEFES,
Use this hole.

3x8mm(F/H)
1-S33008H

[7] Nos

5 1 Ny T Y —RILY —
Battery Holder

3x8mmHPIANYIAER

ZDNEFEDS,
Use this hole.
N
J
3x8mm(F/H)
1-S33008H
Iy F U —RILS — Ya—hgA TNy FU— [ nos
Battery Holder Short Type Li-po Battery

3Ix8mMmYP SNV I AEZR

ZDORZES,
Use this hole.

N | () umro2Es T,
UM702 is removed.

um702

3x8mm(F/H)
1-S33008H




SYRIYTE—I—HFEDES

In case of midship motor.

/\“y?')—fl'\}bﬁ“— ZRL—REA TNy FU— N0-6

Battery Holder 7.2V Ni-Mh Battery / Li-po Battery / Li-Fe Battery|

3x8mmHPIANYIAER

ZDORZEFES,
Use this hole.

3x8mm(F/H)
1-S33008H

54 Iy T =L — EXL—hGA TNy T — [ nos
Battery Holder Separate Type Li-po Battery

3x8mmHPIANYIAER

ZDNEFEDS,
Use this hole.
N
3x8mm(F/H)
1-S33008H 3x8mm(F/H)
1-S33008H
J
55 Sa—RGA TNy F)— m [ vos
Battery Holder Short Type Li-po Battery

3Ix8mMmYP SNV I AEZR

ZDORZES,
Use this hole.

3x8mm(F/H) 3x8mm(F/H)
1-S33008H 1-S33008H  _ )

32




ZAam
Radio

_ ==
SIEH P— S
Receiver HEF—7 Receiver
$/Double-sided Tape ‘ MET—7
3x22mm Double-sided Tape
1-S13022H 3x8mm
N 1-S13008H
77 E UM705
Electric Speed §\ UM705
Controller
77 :
Electric Speed
Controller

HE
Double-sided Tape

UPE—F—{tHRDIBE

In case of rear motor.

SyRVYTE—I—ERDEE

Receiver

In case of midship motor.

F—y— <HEERVL >
< Recomended Gear Ratio >
Motor — > <
TV LRE—5— (b V2
Brushless Motor Pinion Gear
8.5T 21~ 23T
7.5T 20~ 22T
T—45— UM514
Motor
3x6mm
1-S13006H
( UM514
3x6mm
1-S13006H
VY E—5—EHRDGE
In case of rear motor.
A Sy RIYTE—Y—ERDEE

In case of midship motor.

3x6mm

1-S23006F
3x6mm
1-S13006H

No.2 , No.6

3x8mm RFIIA\YIZAE R
Button Hex Screw

3x22mm MY VAYIIER
Button Hex Screw

(i R 2

3x3mm EYyhEXR
Set Screw

TORDHRAZTESE (.
IARIY—%#HH S %o
Connect as per radio
instruction manual. mﬂ

ANL—KFA1TDiEE
In case of the straight pack.

ﬂ No.6

RNy I ZER
Button Hex Screw

3 x6mm

Q) E1EH 0T EME
DO TEET %o
Tighten the screws with one
sheet of paper inserted bet-
ween gears.

33



58 Ny T YU—=RILY —
Battery Holder

NyT)—
%ery

um702

VVYE—5—DiFE
In case of the rear motor.

Ty RYYTE—I—DFE
In case of the midship motor.

ARL—h5A4T
Straight Type

N
L 10mm
—

1 ¢10mm

No.6

PN A
Hook Pin




51F
Tire

<7AYkA >
< for Front >

W5029W
(ZAavhm)
(for front)

AVF—RRVY
Inner Sponge

<UVH >

<for Rear >

W5202W
(VvF)

(for rear)

A
Tires

{ 1F =Ry
Inner Sponge

R QBT
Body Mounting

92638

4mm
1-N4056FN

1-N4056FN

EvyUEHTHSTITE
RA—=ILDDREB I
BRIERUEET 2.

After fitting wheels to tyres, apply
instant glue as shown.

(& pE——

EinEﬂNas

PAN A
Hook Pin

Aamm TIVIFFAOVFYE
Flanged Nylon Nut

0 deg (7 deg)

— ]

+3 deg (10 deg)

[ —

-3 deg (4 deg)

35



@ » 7
EXPLODED VIEW
¥—E0) C— VRS L TLVRW S— YA B D E T,

Note that some parts are not sold as spare parts!

re ™~
- N
// N
// = \
! 24 A
/ s S
umM719 / /=0
UM753-1 @\ / 7 \ :—“‘i\\
-7 \ ‘ ‘ O Ve

3 ,Q:r -7 UM753-1 \ v A /

B =
=
W5303-03 =

- uM753-1
.5 /’%—’ UM719
> ‘ =
~ =
> UM709  UM753-1 ._% <Tool>
’ \
\ 1
22— umro9 W5304-01V \ @ !
\ \ 1
\ U :
\ 1
\ 1
>~ _ 1G001-3GM = ' W5303GM i
UM714 e N % \ W5304GM !
‘@ Y e \ W5303-04GM !
- — ~ \ _
W5303-01V \ / N =B\ e
\
1G001-03GM UM129 . \
- \ o \
> D [k ) ) XGS013
o 0 | & ,,
S\ \ \ \
97021H Qr@ Y o X ‘\
) \
1-853010 —% UM717 g \ =
\
97021H® UM128 | 1-E025—<2
XGS001 UM726 |\ W5303-06—=
UM129 UM7248 S | 1-E025 —=2
\ a W5304GM
1-E025 BRG002 —O ._ ‘\
", \
e == \
©— BRG002 | W5193-01
1-N3024 BR60024@ @ =J— UM716 > \\\
=—A
um7ie—e | J UM725 ! 2
\ =)
BRG002—& ©—LA2%6 &N /S T NN e S 27 W\ . formidship motor | 05 =
W5184-04 U716 s - &N _ J  L&7B | NN S Ny e W5181-05
W5181-05 W5303GM = §
W5303-04 \
ORG078 ‘
97050M @%
@ 97050M
L w5184-05 \ 97021H
W5184-02
W5303-04GM

% 97008-40H
UM753-1 /

% 97021H
®i; UM753-1
UM753-1

W5303-04GM— 8
g =

ORG078
| W5184-05
|

=

<

|
|
| =
| W5303-04GM
|
|
|
|
|

— Umr12 l‘\\ 97021H
@
uM129

e\
g
UM753-1 — =&

e
UM753-1
-9
. g
e m\
o Se =S forrearmotor -7 /9 -
%9700&-40}4
97021H

I
== ,/'/ﬂ\\‘\\\ N\ UM522:02
o =, AP | R N UM522-02 = NG
UM715 N\ R Y [N | W5020W = P
(Imm) NS Yy ' eI N LA232-01 /O
UM714 X/ \Q?;;f'/” -7 @33/ 96643 UM519 QL \\
N W = .- 5 @ UM603B s
©@— srovorts | . \LL = LA23 = BRGOO1TS O (2mm) \@ N
] NN == > AN\ LA253GM @
UM714 \\ ~ ? N > ¢ 97021H
S
e f} UmM713B = /® (@ —BRo001TS \
UM569 - LAW39 (2mm) @
.— 1-N4056FN um310 <! l_(Jg/In?r(])q:iB o~ LAW30GM
{ K LAW30GM LAWS0GM W5202W
1-N3033N @; )—
1-N3033N—) UM561 . 97021H 1-N4056FN
© Copyright 2015 KYOSHO CORPORATION / S 4E¥T #5155 ULTIMA RB6
36

37



@ 7 EX
EXPLODED VIEW
<RAVYIN—TZvF>
<Slipper clutch>

UMG603B
UM603B
1-N4056FN
w ) LA204
0
UM516 LA206-76
UM572

<UVE—F—FEFVTRyIZX>
<Gear box of rear motor>

UM508C

UM523

BRGO01TS

Differential Gear

<ZYRIYVTE—HF—RAFVTRYIZI>

<Gear box of midship motor>
BRG001TS

UM723 BRGO001TS

UM125 UMW513
BRGO01TS
Differential Gear

<FT7XFY> T TTT T }
<Differential gear> | BRG100 !
I
|
| @ |
I ) M
'd UM509
I TF120 :
: BRG100 I
_- - 9l = (NN WY | e e e e e e e e - = |
_ =7 um119 BRG014TS UMW602
BRG014TS g
UMW602 : UMS15
ot eee ]
I Um124 ‘| I
| |
I TF120 iﬁ ! |
| )
| ! T
| |
I UMS0s UMW602




e

LT IMA RO =

Name Date Truck / City Event
Front Suspension O~ AL. Steerin . .
_ . g Support: 4.8mm Ball Stud:
L@ 4.8mm Ball Stud: Camber: . [JNone [ LA246 (-1mm Low Mount)
LG [ Um128(Std.) —_— Oumw724 7 ] 97050M (Std)
Upper Spacer: O umws08 i N

Ackerman Steer Spacer:

O out mm —— Mmm
4.8mm Ball Stud [JumMw?701 Aluminum ST Plate

mm (+2mm High Mount) /\/fole Spacer:

Oimn mm

= Spacer: — [JuMW?702 Aluminum Clank Arm
mm Wheel Hub:
@ [Jums69 / Std Bump Steer Spacer:
. . = [JuMs06 Axle Height mm
Toe: [ In Oout —°  caster D@ Spacer:
TieRod: —— @@ []25° Caster Block:  Caster Bl_ock. O ___mm
Front Bulkhead ©eJ© | | []30° Spacer: Oos Oo P95|t|on. -
Weight Placement: COA@UMS02) [OBUMW722Brass)[(] 1.0 [0 22 LI IN (wide/Std) —
[ None [ B (UM721/Std)C1B(UMW723/Alu) [] None [] 4° [J ouT (Narrow)
[ Bulkhead Inside ___o0z____ g [] C (UM567)
O Ontheskidplate___oz___ g *107=28g Comments: Wheelbase: F: ___ mm R:___mm
Rear Suspension Sus Holder Spacer: D@ Upper Spacer: Wheelbase:
FE (1)'2 RE (1).?) ST Types (U519 S E—
. . 00 Ri
[ None [T None o] | ype-s2 (UMs192) mm
Anti-Squat: ° 9
ﬂ quat- Camber: ° Wheelbase:
© 4.8mm Ball Stud: - + F
J uM129 . . VR Sway Bar: [] None R: mm
Universal Swing Shaft: S ——  mm
] UMW508 . ) O _ mm
(+2mm High Mount) @ ' ‘ Drive Hub :
4mm (TFW113 .
[ 97050M QAN E4?m ( LAWSOG)M/Std Rear Hub Carrier :
[ um128(Std.) @ o T ge oo ) []0°Type-B (UM519)
Upper Spacer: mm 0@® | ‘ ( ' ) [ 0°Type-B2 (UM519-2)
2n4 Axle Spacer: [ 0° Alu (UMW704-0)
[IOut__ mm O 0.5°Alu (UMW704-05)
Lower Sus. Holder: (Opt/Adjustable) Oin — mm O 1°Alu (UMW704-1)
. Normal ] uMW705(RF/AlU) _____ Block
(Too) Option ] UMW706(RR-RWD) Block O []Gear Diff. #
= Oumws11GM (RF/A Rear Motor ear Diff.
L (RF/AlU) []UMW707(RR-MID) — Block | [JMidship Motor | [JBall Diff.
Shock ' Front Rear Battery Placement: J . Battery Type J
Shock Piston: O None [ Front )
. O Screw [ Rear [ straight
Shock Oil: # # 1 None ] Separate
Shock Spring: [ short
- in mm in mm .
Limiters: out mm out mm Chassis ' Type:
Shock Length(A): mm mm j @@/Z — Other
O-ring: A Motor:
Shock Top type: [ Alu(UM719/Std) []UM753-1 w%: ©0 000 _ ESC:
BallEndtype: Front: (]S [JM [JL -
. . Pinion/Spur:
Rear: [Js OM [JL F mm Ride Height: R mm
Truck Condition Win Tire Front Rear Traction Compound or comment:
J —gJ Wing Mount : TJ
[ Smooth [ sandy OBlast-S [ Narrow | .t .
] Bumpy [ Soft Dirt Blast-L. [ wide nserts:
[ Low Truction [JGrass [1Step-S  \ying Angle : | Wheet:
[ Med. Truction [ Blue Groord [ Step-M ] a°
O Higt Truction [ Clay [ Step-L 0 7° Comment
O wet O Dusty [ Step 2.0 ] 10°
O Dry 1 other Step3.0
Straight Lip:
L Round 4

Ver.1.2



ANRTFIN—Y (1)

ACVEA
Part Names
ZyEEhE > — L R > 7' (5x10x4/4Pcs)

X TE
(Bitk)

SPARE PARTS (1)

ACAVE4
Part Names
78y 7 v/{—7L—k (RB6)

*FOR JAPANESE MARKET ONLY.

XIEMM
(Bitk)

BRGOO1TS Fluorine Shield Bearing (5x10x4/4pcs) 800 UM704 Front Upper Plate (RB6) 600
S—JLRRT U7 (6x8x2.5) 4A D UYOF/NLI&XARLAEY b (RB6)

BRGO02| gpield Bearing(5x8x2.5) 4Pcs 1000 | | UM705 | poar L ower Bulk & Radio Tray Set (RB6) 550
7 v EBIEY—ILRRF U 7 (10x15x4/2Pcs) ¥ 7vI—/XLZ (RB6)

BRGO14TS| Fiyorine Shield Bearing (10x15x4/2pcs) 500 UM706 | Rear Upper Bulk (RB6) 500
FIRZANRTYUVY JAY T VI—ZXF 4 (RB6)

BRG100 Diff. Thrust Bearing 400 UM707 Front Shock Stay (RB6/Rear Motor) 500
IG001 | AU YT FIv AT — (VX5 ')y J12pcs) 500 umros | Y Y5 YI\—X 74 (RB6/RearE—%—) 600
-3GM | Spring Adjuster (Gunmetal/2pcs) Rear Shock Stay (RB6)

R—JLIZ> R 5.8¢(12pcs) DAY ATAtEYy ~ (RB6)
LA43 | 5 8mm Ball End(12pcs) 300 || UM709 | \ing Stay Set (RB6) 500
RZ4 TF 1 R (ZX-5) 70Oy kX )8— (RB6)
LA204 | Dbrive Disk (2X-5) 1700 | | UMT710 | £ ont Bumper (RB6) 400
LA206 | A/X—2 1" (48P-76T)(ZX-5) 200 | [umras | DF/C /K= (RBEReart—5—) 500
-76 | Spur Gear (48P-76T)(ZX-5) Rear Bumper (RB6/Rear Motor)
FR v 7 ~(25)(ZX-5) JAY N R7—Lty ~ (RB6)
LA228 | suspension Shaft (25)(ZX-5) 400 | | UM712 | £ ont Sus. Arm Set (RB6) 600
TR v 7 b (44)(ZX5) UV TR 7—Lty ~ (RB6)
LAZ230 Suspension Shaft (44)(ZX-5) 400 UmM713B Rear Sus. Arm Set (RB6) 700
79 ZNNHZ—()INTOff-4.7/1ZX-5 = R)LIZX-5SPFA) 70y bFrv oLy~ (RB6)
LA253GM | Ayl Color(R-Hub Off-4.7/ZX-5 Middle & SP) 350 | | UM714 | £ ont Knucle Set (RB6) 550
* > E > (ZX-5 SP) ZO0YRN\TFv U7ty (RB6)
LA256 | king Pin(zX-5 SP) 400 | | UM715 | £0nt Hub Carrier Set (RB6) 550
27w 791 > 7 3.0(ZX6/RB6) 7520 7—Ltv~ (RB6)
LA373 | step Wing 3.0 (ZX6/RB6) 850 | | UM716 | o 2nk Arm Set (RB6) 500
ISV TIRAIINT @51V A5 )y D) H—R¥o> kv (RB6)
LAWS0GM| 2mp Wheel Hub (45/Gunmetal) 1000 | | UM717 | 5orvo Mount Set (RB6) 500
ZAF =)L R Ty ¥ a (8pcs) AFFIVTI S0 v T~ (RB6)

LAW39 | steel Sus. Bush (8pcs) 500 | | UM718 | o0 oring Crank Shaft (RB6) 400

0> 7% (0.78/7 5 v 7 f4pcs) FIITVE—AY 3y 5%y 7 (W5303W5304/W5305)
ORGO78 | 5 Ring (0.78/Black/4pcs) 400 | | UM719 | 56 piece Aliminum Shock Cap (W5303/W5304/W5305) | 290
R—ILT 725U 1—t vy FIF-5 25 UAY) SP7OY R RATZL— ~Type-B (UM721)

TF120 | g Diff. Screw Set(TF-5 STALLION) 600 | |UM720B| 5p Eront Sus. Plate Type-B (UM721) 950
FIU FFXN D> R 70 2 Type-B (UM720)

UM119 Diff Ring e U721 Front Sus. Mount Block Type-B (UM720) =0
FUYAVATIIY J¥%>/{—271 (RB6/MIDE—% —)

um124 Tensionner Spring 300 UmMr22 Rear Shock Stay (RB6/MID Motor) 550
FARZEVPIv T FYRy v Xty NRB/MIDE—%—)

UM125 | | oler Gear Shaft 200 | | UM723 | oar Box Set (RB6/MID motor) 650

4.8mmAR—JLRF v K(L) UYL~y R (RBE/MIDE—% —)

UM128 | 4 8mm Ball Stad (L) 400 | | UM724B | Rear Bulk Head (RB6/MID Motor) 700

48mmik—ILR % v I (Si4pcs) U/ /— (RB6IMIDE—F —)
UM129 | 4 '8mm Ball Stad (Si4pcs) 400 UM725 | Rear Bumper (RB6/MID Motor) 450
R—=ILIVRY—h HYRRILY—tv ~ (RB6/MDE—Y —)

UM145 | Bail End Sheet 300 UM726 | 5s. Holder Set (RB6/MID Motor) 500
Iy T — A= — 2> Y7 —7 (15x135x1.5/2pcs)

UM310 Battery Dpacer Foam 150 um728 Sponge Tape (15x135x1.5/2pcs) 250
FV¥Rv o Xt v~ (RB5/RB5 SP) NYwvoT—7 (20x10 0/1pc)

UMS08C| Gear Box Set (RB5/RB5 SP) 850 UM729 | \1agic Tape (20x100/1pc) 300
F7 XVt v h(52T/RB5) 5> )X\—75/)\—Y v F(RT6/RB6 RS)

UMS09 | pift. Gear Set(52T/RBS5) 400 | JUM753-1) 5o ck Plastic Parts Set(RT6/RB6 RS) 600
FvH/\—+t v ~(RB5) M7« — (BLADE/RB6)

UMS514 | Gear Cover Set(RB5) 300 | | UMBO3 | B2 46 Body (RB6) 2300
739 v 7 v ~(RB5) >7—JL (ULTIMA RB6)

UMS515 | pitt Shaft Set(RB5) 1000 || UMDO2 | pocr) (RBS6) 600
71 7JLA U v/X\—I-FR T+ FRB5/2Pcs) N—RY X 7 RFIhA i)

UM516 Dual Slipper Sheat(White/RB5/2Pcs) 1000 UMW101 Inner Front Hard Hinge Pin 500
E—4H—7L—h (> A% v 7 /RBSRT5/SC-RIDB) SP 7 N 5% /(26 T/RB5)

UMST7CM| \1otor Plate (Gunmetal/RB5/RT5/SC-R/DB) 700 | |UMWS13| Sp [gler Gear (26T/RBS5) 450
U ¥\ 7 Type-B(Off-4.7/RB5F]) W5181 | 7> /X=>—)L M

UM519 | Rear Hub Type-B(Off-4.7/for RB5) 600 -05 | Shock Seal O-Ring(M) 250

UM522 AZNN—=HFIRA T+ 7 b (65.5/2pcs/RB5 SP) 3800 W5184 | A— kU w I T w3 1 (L/2Pcs) 300
Universal Swing Shaft (65.5/2pcs/RB5 SP) -02 | Cartridge Bush(L/2Pcs)

UMs24 | ¥ ~F T 7 7 K (8LI20T/RBS/RT5/SC) 1800 | | W5184 | ¥= v ¥ v T K (42/2Pcs) 500
Main Gear Shaft (8L/20T/RB5/RT5/SC) -04 | Shock Shaft(42/2Pcs)
FZXT v 7k (39.5/RT5) W5184 | 7> /\—0 > 7 (8Pcs)

UMS561 | 5 spension Shaft (39.5/RT5) 700 205 | Shock O-Ring(8Pcs) 500

UMsgo | 2F — V7D LS v 7 K (RB52E Y 1) 800 W5193 | 7> /X— v 7 I (L=50/2Pcs) 500
Steel Axle Shaft (RB5/2-Set) 201 | Shock Shaft(L=50/2Pcs)
2w IS—AXFU Ty h (RB5) 477k —JL (2WD &4WDJ/2.2-7 ¥¥/E/2pcs)

UMS72 | glipper Spring Set (RB5) 600 | |W5202W| Roar Wheel (2WD & 4WD/2.24vFWhite/2pcs) 600
RS54T7yYr—&7v Y1ty N&SLPAS—EY ~ 70> kA JL(56 A /E/2Pcs)

UMBO3B | 1 iy Washer & Bush Set (RB6/SC) 500 | | W5029W | £ /ont \Wheel(56 Size/White/2Pcs) 400
FILEXA Y v—> (A7075T6/RB6) WCRUTLEF vy TALY REY IRF Y395ty R@30)

UM7008B | Ajiminum hard Main Chassis (A7075T6/RB6) 8000 | |W5303GM| \/c Triple Cap Thread Big Bore Shock Set(30) 5300

umzol | T KA—K (RB6) 800 W5303 | WChUZLFvy 7Ly R EvIRT7Y 3957 —2(301pc) 1200
Side Guard (RB6) -01V_ | VVC Triple Cap Thread Big Bore Shock Case(30/1pc)

UM702 | /8Y T U—TRILE —E v K (RB6) 00| | W5303 [ Y3 v I S—IL (UdpesiE y 7 R7 S 3 v 5 ) 200
Battery Holder Set (RB6) -03 Shock Seal (L/4pcs/For Big Bore Shock)

umM703 | 2B~ ~XJLZ v R (RB6) 500 W5303 | Y=IA—=RIyS (AVX9Yv IRty NEYIRT Y3y 7H) 1100
Front Bulk Head (RB6) -04GM | Seal Cartridge(Gunmetal/2-Set/Big Bore Shock)

40




AT IN—Y (2)

K=V £

Part Names

X E A
(HtiR)

SPARE PARTS (2)

IN—Y %
Part Names

*FOR JAPANESE MARKET ONLY.

XIE(
(Bitk)

NZ—=TTFHEFv v 7YF(4pcs)

W5303 | av i 77—Vt y bty NEYIRT Y3y )
-05 | Shock Plastic Parts Set(2-Set/Big Bore Shock) 450 1708 | Cojor Antenna(Black/4pcs) 500
W5303 | ¥a v 7 EX NV (5R2pes/EY VRT Y 3 v 7 ) AF v 7E > (10Pcs)
-06 Shock Piston(5-Holes/2pcs/Big Bore Shock) 400 92638 Snap Pin(10Pcs) 200
WCK)ZWFvy7ZALYy REYIRT Y3y 7ty b(38) 3xsmm¥ LAtz v k
W5304GM | \//C Triple Cap Thread Big Bore Shock Set(38) 5500 96641 | 335mm Sim Set 450
W5304 [WCRUTLF £y TAL Y REYIRT Y2977 =A(380Mp0) | 4400 96643 | BXTmMm LT v | 450
-01V | VVC Triple Cap Thread Big Bore Shock Case(38/1pc) 5x7mm Sim Set
XGS001 EyIRT7yav X7V VI(SIEY 1Y 7 M2pes) 1200 97008 | /\— K7 ¥ v X ~Ow K(3x40mm/2pcs) 1000
Big Bore Shock Spring (S/Pink/Soft/2pcs) _40H | Hard Adjust Rod (3x40mm/2pcs)
Ev o7y av s R7U v (L/T=IRIZF 17 L/2pcs) 4.8mm\-F R—JLIIN v ~ (L=10/23/28)
XGS013 | Bis Bore Shock Spring(L/Gold/Medium/2pcs) 1200 | | 97021H | oy Ball End Set (L=10/23/28) 400
TS5 774 K7 Z(3g) 5T 2TV A—INA FR—JU (31321 >~ FIUMW123)
XGS152 High Graphaite Grease (3g) 850 97030 Tungsten Carbite Ball (3/32 Inch/UMW123) 2200
INAT T Z(3g) 5.8mmR—JLIT > R (L=12/4pcs)
XGS153 | Ligh Diff. Grease (3g) 850 97038 | 5'8mm Ball End (L=12/4pcs) 300
EU Y7 (E2.5/10A) 48mmiR—JLR % v R (M/4pcs)
1-E025 | E Ring(E2.5/10pcs) 150 97050M | 4'8mm Ball Stad (M/4pcs) 450
1700BK NZ—ANZv 7T (SI7ZvT)18pcs 150

Color Strap(S/Black)18pcs

* 7> 3>/¢—Y (1) OPTIONAL PARTS (1)

2
Description

JACVEA

Part Names

X TE
(BiiR)

2
Description

K=Y %

Part Names

*FOR JAPANESE MARKET ONLY.

XIEM
(Bitk)

M58° | Spur et dsb 1T D) 30| | UMS28 | § pirion Gear(n1 48 i 600
L1255 | e ingiiedum Beneioes |0 | wwezs | SZpie Lo R
LA240 g;;ttiﬁuzv;\(/iggzr(ﬁi-g})Hi_Df) 500 || UM330 é(te;eﬁ:’)ikign:G€;(§6¥§?&E);’/i?§hha 7 600
LAZ41 | Ares Wing (Lghi o " 500 | | UM331 | §i0ei Pinion Gear(3111/48 pitoh 600
LA246 E@ﬁgﬁ 2.84rﬁ8nr;n Qaﬂ—cs_tz;g(é/zp‘ésl)\“(smpcﬁ 500 uM332 sxtzeﬁjikign:é;(f;)(? ﬁ?;’iffhg V7 600
o | BB | o | || S e et
085 | dy ARESE oo | [owsss | B e
st | R E A TS
v |3 ol [ meee| 2L T
2 | Bif Bovel Seizx®) 900 | | UMSG7 | £/oni Suspension Mount (1ype.C) 450
il i s oo | UM | 218 ¥ it eTIETa o
s | SEEE ) AR B 070 || s e o B 0 |
ORG0458 §|:éo:r]1e/ (S)-;%i;fgﬁ;(zfgig//scfi/rn;i ]1J5€c):s] SAD 400 UM570 g\ligp‘grllgglj?gBé/gpgga 5/2pcs) 2300
TFW113 graamypzv’/—r?e/gljll:lt\tz;lg/llgéclj//ﬁ:g/TF(S) 1300 UMS571 éligp\gr/éh_e:gt(_RESj?lgesc/i/z;%sljlzp%) 1000
UM316C gtea;ﬁ)ihilgn:c37<£ayr(ﬁ1F;3¥)(11/§1¥;):D/i‘t‘cghto\y91 600 UM605 | cfe:rgé ('[JE%LI\},IAMSAC?C) 500
o | Sl S5 AT n| || B S
Ak ey n| || BB LTS
UM319C étzzeﬁ;ihilgn:Gia;/r(Té¥)(11/a,£);/i?gr$n 7 600 | | UMt | £y s:/h:ftj(zggfﬁf/TllJl\L/&'\éé)sc) 700
ovszse| 3R S 00| | w27 gl s 7 ot 5O
rc| 3 T | |0 LT o
o |8 TN o) oo | SRR L&A R | o
ums23 étjeﬁ;ihignieza;/r(ﬂ;;)(%ﬂg%ig 7 400 | | UMT88 | et over Bulk(RTG) 500
UMS24C | Sidet Pirion Gear ?32?‘)2 8 P 600 | |uMBOaL| Fiade B%@TO{%J&ZXH'\QAQE%I%%/O_&) 2300
UM325 | §2oi Pirion Gear(35T1148 Pieh 400 | | umwsoga | 38 e rsehpeny ~ 1 FeS) | 700
UM326 | & el Pirion GearseT\ 48 piah 600 | |umstaon| S E o Al B2y Y 7 IRES) 1900
ums27 étgeﬁ)ikilgn:eia;/r(ﬂ;;)(ﬁymgf 7 600 | |UMWSTIGM leubnfigutnﬁl'\zggﬁllsg;g.(&cl):léjgr;/l?é/gl?rlr%e?all'/?l'\?é%) 1800

41



A7 32—V (2) OPTIONAL PARTS (2)

IN—Y %
Part Names

X TE
(Biik)

VZW424

ACVE4
Part Names

% FOR JAPANESE MARKET ONLY.

P
(BEiR)

UNWSI6GH | 702 T ATF 7 U7y (1 51X 5 ) I IRBSIZXC5 FIRBSSP) 4200 AF—ILFINNILEY (SApcs/10T/RAISCISC-R) | 4400
K Al Rear Hub Carrier Set(1 /Gunmetal/RB5/ZX-5 FS/RB5SP) -01 Steel Diff. Bevel Gear(S/4pcs/10T/R4/SC/
SP7OYRNEYIEYTL—R(AV A% )y 7IRB5RT5/SC) IN—REZA > (17T-48P)
UMW5196M | Sp Front Hinge Pin Brace(GunmetalRB5/RT5 800 | |WO117Z| Harg Pinion Gear(17T-48P) 500
TARY SV TIANNT (5207 2 25 U9 5 IRB5ZX-5/SCR) \—RE=#>(18T-48P)
UMWS23GM | \ide Cramp Wheel Hub(52/Gunmetal/RB5/ZX-5/SC-R) | 1000 |  |\WO118Z | a4 Pinion Gear(18T-48P) 500
R—JLF7+% v ~ (ULTIMA SC/DB/RB5/RTS5) \—RE=# >(19T-48P)
UMWE02 | g Diff, Set (ULTIMA SC/DB/RB5/RT5) 3800 | |WO119Z| harg Pinion Gear(19T-48P) 500
E¥vF7t v~ (ZJL7 « X SC/DB/RB/RT) AN— R E=A > (20T-48P)
UMWB04 | Gear Diff. Set(ULTIMA SC/DB/RB/RT) 2000 | |WO120Z| Harg Pinion Gear(20T-48P) 500
FILERF7UYZT7L—k (RB6) N—RE=#> (21T-48P)
UMW701 | Aluminum Steering Plate (RB6) 1500 WO121Z| Liarg Pinion Gear(21T-48P) 500
FZIW=TZ2T 77— L1 (RB6) ARy b O— k=AY F47(22T-48P)
UMW702| Ajuminam Grank Arm (RB6) 2100 | |W0122V| ysg)vet Coating Pinion Gear (22T-48P) 500
FZUEZXL Yk (RB6) N—RE=# > (23T-48P)
UMW703| Titanium Screw Set (RB6) 3300 | |WO123Z| arg Pinion Gear(23T-48P) 500
UMW704 | V2 ZILSUT/\TF U7ty N0 /RBE/ZX/RT/SC) IN—RE=F > (24T-48P)
0 | V2 Aluminum Rear Hub Set(0 /RB6/ZX/RT/SC 3700 | |W0124Z| L4514 Pinion Gear(24T-48P) 500
UMW704 | RFPUSTHZ—tv k (V2 ZILSUTPANTFvU7) \—RE=# >(25T-48P
.02 | Bearing Collar Set(V2 Al R-Hub Carrier) 450 | |WO125Z| Lyarg Pinion Geér(25T-48)P) 500
UMW704 [V2 ZILSUT/\TE VP& Y105 RBEIZXRTISC) | 570 [\oraacm| 7/v S 70 7 — (3x6x2mm/7i~ X 5 U v D /6pcs) 450
05 V2 Aluminum R-Hub Set(0.5 /RB6/ZX/RT/SC) Aluminum Collar (3x6x2mm/Gunmetal/6pcs)
UMW704 V2 7L S UR N\ T v U7y (T RBEIZXRTISC) | o0l [\ oo TPILS 15— ((x7x3mm/Fi > * 5 U 27 /6pcs) 450
1 V2 Aluminum R-Hub Set(1 /RB6/ZX/RT/SC) Aluminum Collar (3x7x3mm/Gunmetal/6pcs)
7S UV H ZRILY — (RF/RB6) FILE AT — (3xTx2mmiA >~ A5 U 7 6pcs)
UMWT705| Ajuminum Rear Sus. Holder (RF/RB6) 2000 WO144GM | Aluminum Coll(ar (3x7x2mm/Gunmetal/6pcs) 500
UMW705 | 27w ¥ 2iRILT—E v ~ FILI AZ— (Bx7x1mm/f YX9Yy)i6pcs)
-01 Sus. Bush Holder Set 400 WO145GM | Ajuminum Collar (3x7x1mm/Gunmetal/6pcs) 500
7S UvH ZRILY — (RR-RWD/RB6) 70O kR —)L(564 1 Z/E/2Pcs)
UMW706 | Ajuminum Rear Sus. Holder (RR-RWD/RB6) 2200 W5029 | Eront Wheel(56 Si(ze/Yellow/2Pcs) 400
7S UV ¥ ZRJLT — (RR-MID/RB6) U ¥ 7R+ —JL (2WD&4WD/2.21 > F/&/2pcs)
UMW707 | Aluminum Rear Sus. Holder (RR-MID/RB6) 2200 W5202Y | Rear Wheel (2WD &4WD/2.2inch/Yellow/2pcs) 630
umwros| Y FATES AT —1 v K (RB6-MID) 2200 W5303 | Y3 VP ERRY (672pecs/E Y 7T 2 3 v T )
Rear Stabilizer Set (RB6-MID) 07 | Shock Piston(6-Holes/2pcs/Big Bore Shock) 400
UMW708 | R EJ >~ 7t v ~ (RB6-MID) W5303 | 772923y IERNY (2pes/EyIIRT >3y V)
=2 1200 : - 400
-01 Stabilizer Link Set (RB6-MID) -08 Blank Shock Piston(2pcs/Big Bore Shock)
UMW708| ¢5.8 POM 7 5> J1R— )L (4pcs) 500 W5303 | Y3 v I ERRN V(2R /2pcs/Ev IIRT ¥ a v I R) 400
.02 $5.8 POM Flange Ball (4pcs) -09 Shock Piston(2-Hole/2pcs/Big Bore Shock)
UMW708 | R Y ES 1 H—/\— (p1.1/k /7/RBG MID) W5303 | ¥ 3 VI ERRV(3R/2pcs/Ey IIRT7 Y 3y VF)
1 Stablllzer Bar (¢ 1. 1/lg|nk/RB6 MID 400 10 | Shock Piston(3-Hole/2pcs/Big Bore Shock) 400
UMWT708 | 2% E A H—/X\— (¢ 1.2/LyN /RB6 MID) 400 W5303 | ¥3vIER K> (@R 2pcs/Ey U7 3y V)
12 | Stabilizer Bar (¢ 1.2/Red/RB6 MID) 11| Shock Piston(4-Hole/2pcs/Big Bore Shock) 400
UMW708 | 2% E 5+ & —/\— (¢ 1.3/1LyY /RB6 MID) 53 v 757 7R—)L(12pcs)
-13__ | Stabilizer Bar (¢ 1.3/Orange/RB6 MID) 400 | | WBD10 | Ceramic Diff. Ball 3000
UMW708 | A% EZ A '—/X— (¢ 1.4/{10-/RB6 MID) 400 XGS002 EvIRTY 3w I AT VT (SIRTA NIT 47 LY 7 M2pe) 1200
-14 | Stabilizer Bar (¢ 1.4/Yelow/RB6 MID) Big Bore Shock Spring(S/White/Medium Soft/2pcs)
7T AXRB6 X1 VY v Y—7ATI RY—JLEy N EvoR7Yav 9275 (SIT—)V RIS F 1 7 Ll2pcs)
UMW709| 4 TiMA RB6 Chassis Protective Tape Set 1600 XGS003 | Big Bore Shock Spring(S/éoId/Medium/2pcs) 1200
A-RYAVRIy hTOY MYFAT7— Lty NRBE) EyIR7Y3yIRT YV T(SILy RIZF A T L\=Ri2pes
UMWT710| Carbon Composite Front Sus. Arm Set(RB6) 1000 XGS004 Big Bore Shock Spring(S(/Red/Medium Hard/2p(?s)) 1200
A=AV y NUTHTAT— Lty N(RB6) EyoR7Yay 27UV (S4 TO~/\—R/2pcs
UMWTT1B| Carbon Composite Rear Sus. Arm Set(RB6) 1100 XGS005 | Big Bore Shock Spring(S/YeI(Iow/Hard/2pcs) Pl 1200
A-RYAVRYY NTAY R Fv I LT =A%y MRB6) EyIRTY 3y I A7 V7 (SIAL Y YIZ—18—)\—R/2pcs
UMW712| Carbon Composite Front Knuckle Arm Set 600 | | XGS006| gig Bore Shock Spring(S(/Orange/Super Hardlzgcs)) 1200
A—RYAVRYw h7OY MN\T*+ )7t v M(RB6) EvIR7Z7Yav g7V TV 7 M2pes
UMW713 | Carbon Composite Front Hub Carrier Set 800 XGS011| Big Bore Shock Spring (L/Pinl((/soft/zpcs) Pes)| 1200
A—=RYAVRY Yy h7AOY KTV /{—2F7—(RB6) EvImRTY a3y A7) VI UKRTA NIT 4T LY 7 Mpe)
UMW714| Carbon Composite Front Shock Stay(RB6) 700 XGS012 Big Bore Shock Spring(L/White/Medium Soft/2pcs) 1200
A—RYAVRYw M) ¥4 > I{—Z T —(RB6/RearMotor) EyIm7Y 3y ATUY T (LY RI2T 47 LI\=R/2pcs)
UMWT15 | Carbon Composite Rear Shock Stay(RB6) 900 XGS014 | Big Bore Shock Spring(L/Red/Medium Hard/2Pcs) | 1200
A=y AVRY Y KUTH )= Z5—(RBEMID motor) By R7 Y3y 927UV (U4 TO—//\— R[2pcs
UMWT18| Carbon Composite Rear Shock Stay(RB6/MID 800 XGS015 | Big Bore Shock Spring(L/YeI(Iow/Hard/2pcs) Pl 1200
WCZIILZ RS54 T7XF(26TMDE—5—) Ev o7y avs A7V (UAL Y YIZA—18—\—Ri2pcs
UMW718| \C Aiuminum Drive Gear (26T/MID Motor) 1000 XGS016 | Big Bore Shock Spring(I_(/Orange/S-Hard/chs)p /| 1200
UT/ULT DA~y ~(RBEMIDE—S —) 5 E Z(M2.6x6) ("~ 7 Z/10A)
UMWT19| Rear Bulk Weight Set(RB6/MID MOTOR) 2000 | |1-S32608H| £y ead Screw (M2.6x6/10pcs) %00
®E7 )L /\— R A1 > Y v ~—(A7075T6/RB6) F v MNMAx5.8)7 5> Y FA O (AF—ILITIL—I8N)
UMW720 | [ightweight Main Chassis(A7075T6/RB6) 8800 | | 1MMOSFNB| \t(M4x5.6)Flanged Nylon(Steel/Blue/8pcs) 400
75270 N A7 0y 7 (Type Bl24g/RB6/RT6/SCE) Fv NMax5.6)7 5> Y F4 OV (RAF—ILIL v RIBA)
UMW722| 81255 Front Sus.Block(Type B/24g/RB6/RT6 2000 | | -NAOSEFNR | Nut(M4x5.6)Flanged Nylon(Steel/Red/8pcs) 400
7S 70Y N R T 0 7 (Type B/10g/RBE/RT6/SCH) BMHEIANTVT (S) BV
UMW723| Ajuminum Front Sus Block(Type B/10g/RB6/ 1800 1700KP | Fijorescent Strap (FP)(S) 180
FPIVIRT 7)Y R— K~ (RB6/RT6/SC6) WHEZANSY T (S) 1TO—
UMW?724| Ajuminum Steering Support(RB6/RT6/SC6) 1000 1700KY | Fliorescent Strap( (gy)(s) 180
752U ¥ Y 2L —(RF/MID)(RB6/RT6/SC) NZ—ZARTYTMI T5v7)
UMW725| 5255 Rear Sus.Holder(RF/MID/RB6/RT6/SC6 2200 1701BK | Cojor Strap (M / Black) 250
7L EVF 75 —2% v v 7(RBE/RT6/SC6/UMWE04) BREIANTVT M) EVD
UMW726 | Ajuminum Gear Diff.Case Cap(RB6/RT6/SC6) 1400 1701KP | Filorescent Strap (FP)(M) 250
2F— L7 T RRILET (L/2pcs/26T/R4ISC/SCR) BEARZY 7 (M) 1TA—
VZWA1T | Steel Diff. Bevel Gear(L/26T/2pcs/R4/SC/ 2300 1701KY | Eidorescent Strap (FY)(M) 250
ZF—)LF IRRILEF £ v K (R4SC/SCR) NT7—ANTY T (LI TZY7T)
VZW424| teel Diff. Bevel Gear Set (R4/SC/SC-R) 5400 1702BK | Cojor Strap (L7 Black) 320

42




A7 3>/8—Y (3) OPTIONAL PARTS (3)

IN—V %

Part Names
HLANZY T (L) EVD

X TE
(Biik)

ACE
Part Names

% FOR JAPANESE MARKET ONLY.

XES

(Bidk)

NZ7—FYoFF@EXATO—Fv vy T

1702KP ﬁuorescentStrap (FP)(L) 320 1707 CoIorAntenna(FIuorescentYeIIO)NCfclp) 500
[ R | [ | St i O
1705 | Gojor Antonna (Whio Ga) 500 | | 1796R | Sl cone Tube (Red) 700
1706 | s Anenm (Fuoroscert Pk Gap) 500 | | omoe1 | 3o et 450

T2V LRE—F—

BRUSHLESS MOTOR

*FOR JAPANESE MARKET ONLY.

Vortex VST2 PRO 540 2P Modified 9.5T

IN—=Y % X TE A ACE2

Part Names (F23R) Part Names
e A R R B e Ve R
omzazs T S e ) | 12000 | | omasas|yORTELIST2 R0 577 St o)
or O B S S a0 | oo | [omas VORGSR
ormzsT ST O S M vncars " )| 12000 | | omasare| VORI mRO 21T ST O
orazs T oot " ) | 12000 | | omeses| VORTSEISTRPRO Ty 2L ()
orazs T T oy 7 )| 12000 | | omeses| YORTEKYSTPRO Ty 2 ()
oz T oo )| 12000 | | omesss| VORTKSTR RO U ()
ORI28261 VORTEX VST2 PRO 9.5T7 79LAT-9-(X7 771} ) 12000

ESC ELECTRIC SPEED CONTROLER  xror sapanese maRKeT onLy.

IN—VY %

IN—V %

Part Names

Part Names

VORTEX R10 PRO 2-3S 7 39LAESC(160A) VORTEX R10.1 7 37LAESC(170A/2S)

ORI65102B \/5rtex R10 Pro Brushless ESC (160A,2-3S) 18800 | | ORIB5128 | \/ortex R10.1 25 23000
VORTEX R10 STOCK (ZERO/2-3S) Vortex DSB-R Plus 7 ¥ 97 07 5k v9%

ORIB5120 | \/ortex R10 Stock (ZERO, 2-3S) 12000 | |ORI65153 | \/ortex DSB-R Plus 4500

L l-/ 7 |\ IJ b 7 ELECTR'C *FOR JAPANESE MARKET ONLY.

ACE2

Part Names

JACVE
Part Names

X EA
(Biik)

FRNYF—S TOARY I F v —J v — 7 RN F =S ACIDC & FF 1~ ¥ —55W (7A)

ORI30128| A 4\ antage Pro Spec Charger 11500 | | ORI30260| Agvantage Touch Charger 55W 7A (JP)
PRNYF—IDCYYFIAFv—I¥— AC/DC C-50W-FOUR VL F F  — 3+ —(50Wx4)

ORI30205| Advantage Touch Pro 12VDC 20000 | | 36305 | AC/DC C-50W-FOUR Multi Charger(50Wxd) 27000

/7_ E jj }I/ CH EMICAL % FOR JAPANESE MARKET ONLY.

Loctite(Medium Strength/10cc)

ACE2 X RE ACE4 X A
Part Names (Fi¥R) Part Names (FriR)
RE—2"1 Z(2g/2pcs) NA/oOAyY 7L Y3y AAF—(7.4cc)
1879 | Grease(2g/2pcs) 152 96180 | wicrolon Precision Oiler(7.4cc) 3000
KYOSHO A~ v L7 L —(14g) R—ILF7 27U Z(15
96154 | KyYOSHO Special Glue(14g) 700 965068 | g Diff. Grease (%59?) 900
FRPY )L — K~ (1.0) HG Y3 >Y T UR
96160 FRP Gel Sheet(1.0) 2000 96508 HG Joint Grease 800
Mini-Z O—> U2 > 3> X 7L — MF-One SPRFZ UV UFy R
96177 | Mini-Z Low Friction Spray MF-One 130 96625 | Sp Baring Liquid 1000
96178 O 7454 ~(Fi&FE/10cc) 1200

43



7ytey)—

K=Y %&

Part Names

ACCESORY

ACAVE4
Part Names

*FOR JAPANESE MARKET ONLY.

X E A
(Biik)

TP —74% 270mm (7 Z L R)

Ew MRy 2 DX

ORI41444 | Sensor Wire 270mm (Brushless) 450 80460 | pit Box DX 16000
ORUIAAS | S v 150mo tBroaniass) ) 400 | | s0a6t |Si7eon " 7000
ORutadg| ST T 1*:01;21%%3‘]2;)"1) 350 80462 \Tyo_o},_b,’;ﬁ&'jx 1800
ORU022 | g AT TeRy Sare eoioy 7™ | 1300 || 80463 | partamon i 1800
0RU023 | ARy sare (aReey 07| e00 | | sodes | pridbaxi 550
ORI025 | LED B Lo ACILG (1100 5009 AN 12V) 8000 | | 80465 | par7q BOX & 150
ORI | Zidiar Sneet - be T 400 | | 80466 | pARTS BOX 88 400
oru30 | 3t St mavany 277 T | a0 | | sos21 | B K pimemame 1800
ORI43321 gnlékzr/ Sﬁiijrjez/rbed LyR/LE 400 80822 353 K lF?iot\‘f\/I:tvL Ziz'; Ly 3800
o | OIS/ ST | | | aroe |38 Era "
36207P | Thormal n;ai:vl ;Tbjéiz\OSHo Original 2800 87615 | KyOSHO é?fry'fn; ga/g\ L 7t 8000
s b ey | o] [ [RSSET7
(i | o) | o | RSS2RRG
IE TOOL % FOR JAPANESE MARKET ONLY.
= °— N C— N
i T e s i
R246 |OLFA J>/SRA v & —(&H28ft) 600 | Ivkworsgpg| KANAI TOOL AR—JLARA > I K5 A /\=(1.6mm) |
-8181 | OLFA Comp?ss C:‘utEer w/Spare Cutter 2pcs KANAI TOOL Ball Point Driver(1.5mm)
Bnen | Camber Gauge Blua 5200 . 1200 | |viw0208 | KANA! TOOL Pl Wranch Driver(z o 1800
R | Cariber Gouge Black 6002 1200 | owezsPs| KANA| TOOL Aall Pt Drver(a.ommy ™ | 2200
VK001 | G o 0ny 2800 | | kw0258 | KANAI TOOL Fiex Wranoh Drwer ) 1800
YKW002| & g Reameriod 05y ) 2800 | V023298 | KANAI TOOL Bl Pt Drivori2 oy 2o™™ | 2200
YKWNO038| KANAI TOOL ScrowDriver (Fiatiomm) 2200 | |vKW030B | KANAI TOOL i Wrenoh Brwver@omm) 1900
YKW0X43 | KANA| TOOL Screwbriver(Fiatiammiong) | 2000 | vatoneps | KANAI TOOk Aty Ao T b b oty 0™ | 2200
YKWO0S | KANAI TOOL Sorowbriver(Bragammiong) ) | 1700 | vanoseexs | ANA OO b” B K atorss-(6-5mm) 2400
s ERA TS0 22 A5 1 o 2io0| vounes [SAUA TG Tz A k2o | g
onor GANAITOBL 755> €1 o) 20| e £L72 Bt ST 00500
oo TEE L 210 72
oo | 21575219,
YKWO012 Sxpla\cnﬂr;e(r6 (g-g-g)O) 1600 36261 ﬁgg éjnﬁéégééﬁgjsgoﬁ/sga;h% hL—h 500
vkwotss | KANAI TOOL 6/ L > F K5 /X—(1 5mm) 1700 80164 | 2 BAL > F(5.5/7.0/8.0/10mm) 450

KANAI TOOL Hex Wrench Driver(1.5mm)

Cross Wrench(5.5/7.0/8.0/10mm)

44




IACVE

Part Names

A1)

XES

OlL

*FOR JAPANESE MARKET ONLY.

ACVEA
Part Names

X E il

(BEiR)

(Biik)

S U > A )L #200 (40cc) S > 7+ )L #550 (40cc)
SIL0200 | Sjjicone OIL #200 (40cc) 600 SIL0550 | Sjlicone OIL #550 (40cc) 600
S 3> )L #250 (40cc) SIL0550| & U >~ 7 JL #550 (80cc)
SIL0250 | Silicone OIL #250 (40cc) 600 8 | Silicone OIL #550 (80cc) 1100
S U A A JL #300 (40c0) S U A~ JL #600 (40cc)
SIL0300 | Sjjicone OIL #300 (40cc) 600 | | SILOGOO | Silicone OIL #600 (40cc) 000
SIL0300| & U > 7 JL #300 (80cc) 1100 SIL0600 | =1 O~ A 1)L #600 (80cc) 1100
-8 Silicone OIL #300 (80cc) -8 Silicone OIL #600 (80cc)
S U A )L #350 (40cc) S A A )L #650 (40cc)
SILO350 | Silicone OIL #350 (40cc) 600 SIL0650 | Sjlicone OIL #650 (40cc) 600
SIL0350 | & U > )L #350 (80cc) 1100 | |SIL0B50| & U T~/ 1 JL #650 (80cc) 1100
-8 Silicone OIL #350 (80cc) -8 Silicone OIL #650 (80cc)
S U A JL #400 (40co) S U > )L #2000 (40cc)
SIL0400 | silicone OIL #400 (40cc) 600 | |SIL2000 sjlicone OIL #2000 (40cc) 600
SIL0400| & U 3>~ 7 JL #400 (80cc) S U7+ JL #3000 (40cc)
-8 | Silicone OIL #400 (80cc) 1100 | SIL3000 | Sjjicone OIL #3000 (40cc) 600
S U AT A )L #450 (40co) S U A~ A JL #4000 (40cc)
SIL0450 | Siiicone OIL #450 (40cc) 600 | |SIL4000| §jicone OIL #4000 (40cc) 600
SIL0450| & U > JL #450 (80cc) S U3~ JL #5000 (40cc)
8 | Silicone OIL #450 (80cc) 1100 | SILS000 | Sjjicone OIL #5000 (40cc) 600
S U A~ AL #500 (40cc) S U3~ )L #6000 (40cc)
SIL0S00 | sjlicone OIL #500 (40cc) 600 | |SIL6000| §jjicone OIL #6000 (40cc) 600
SIL0500| & U 3>~ 7 - JL #500 (80cc) S UYL #7000 (40cc)
.8 | Silicone OIL #500 (80cc) 1100 | SIL7000 | jjicone OIL #7000 (40cc) 600

UACAE
Part Names
R > EZ(M2.6x5)("\Y 7 Z/10\)

EX - FwvNE

X EAM
(BEiR)

SCREW - NUT etc.

ACVE2

Part Names
+ v ~(M3x2.4/10A\)

*FOR JAPANESE MARKET ONLY.

X TE A
(Biik)

1-812605H| Bytton Screw(Hex/M2.6x5/10pcs) 400 13024 | Nut(M3x2.4/10pcs) 200
R > EZ(M3x6)(N\ v 27 Z/10A) ] F v M(M3x3.3) 7 A (5A)
1-813006H| B, iton Screw(Hex/M3x6/10pcs) 300 | [1-NS033N | ,¢M3x3.3) Nylon (5pcs) 200
1-513008H| RF >~ EZ(M3XB)(™ v 7 Z/10A) 300 | [1N303NA| 7 K(M3x3.3) 71 O~ (FILS/TIL—I5A) 300
Button Screw(Hex/M3x8/10pcs) -B Nut(M3x3.3) Nylon (Aluminium/Blue/5pcs)
1-513010H| TR >~ EZ(M3x10)(\ v &7 Z/10\) 300 | [1-N3033NA| F ¥ K (M3x3.3) HIY (PILZ/L v RI5A) 300
Button Screw(Hex/M3x10/10pcs) R Nut(M3x3.3) Nylon (Aluminium/Red/5pcs)
1.5130124| VT ¥ EA(M3X12) (Y 7 Z/10A) 300 | [1-N3033NA| ¥ K (M3x3.3) 7 O (FILZ/2ILIN—=/5A) 300
Button Screw(Hex/M3x12/10pcs) -S Nut(M3x3.3)Nylon(Aluminium/Silver/5pcs)
. R > EZ(M3x35)(\ Y &7 Z/5A) ] Fv MM3x4.3) 71O (5A)
1-S13035H| B jt1on Screw(Hex/M3x35/5pcs) 800 | | 1-N3D43N| ,t(M3x4.3) Nylon (5pcs) 200
1-823006F| T 7 ¥ TEA(M3X6/7 5> II/5N) 400 1-N3043NA| 7 N(M3x4.3) 1 O (ZILZ/TIL—I5A) 300
Cap Screw(M3x6/Flanged/5pcs) -B Nut(M3x4.3) Nylon (Aluminium/Blue/5pcs)
1-523008 | T 7 ¥ 7EZ(M3x8/5A) 200 | [1N3043NAl 7 B (M3x4.3) F 1 B> (FILS/L v RI5A) 300
Cap Screw(M3x8/5pcs) -R Nut(M3x4.3) Nylon (Aluminium/Red/5pcs)
1523012 | 7Y TERM3X12/5A) 200 | [1-N3043NA| v K (M3x4.3) F 1 B (PILS/VILIN—/5N) 300
Cap Screw(M3x12/5pcs) -S Nut(M3x4.3)Nylon(Aluminium/Silver/5pcs)
1-523000 | ¥ 7 ¥ 7 EZ(M3x20/5A) 200 | [FNAO4SFNA| F N(Mdx4.5)7 5 > Y F o O(F L S/TL—IAN) 300
Cap Screw(M3x20/5pcs) B Nut(M4x4.5)Flanged Nylon(Alumi/Blue/4pc)
1523022 | 77 TER(M3X22/5A) 000 | [V0FNA] F N(MAx4.5)7 5> S 74 OV (ZILZ/T—ILRIAA) 300
Cap Screw(M3x22/5pcs) -G Nut(M4x4.5)Flanged Nylon(Alumi/Gold/4pc)
1523025 | X7 7 7EX(M3x25/5) 000 | [MNa0sSENA] 7V F(Mdx4.5) 75> S F A OV (FILZIL Y RIAA) 200
Cap Screw(M3x25/5pcs) R Nut(M4x4.5)Flanged Nylon(Alumi/Red/4pc)
1823030 | 7 7 7 ER(M3x30/5\) 200 | [HV0FNA| v N(Maxa5)7 5> T FA OV (FILIIVILN—AN) [ 500
Cap Screw(M3x30/5pcs) S Nut(M4x4.5)Flanged Nylon(Alumi/Silver/4p
] S EZ(M3x6)(\ Y 7 Z/10A) Fv N (M4x4.5) 75> T (10A)
1-833006H| £t Head Screw(Hex/M3x6/10pcs) 300 | | 1-NA4SF |\ t(Mdx4.5) Flanged (10pcs) 200
1-833008H| T 7 EZ(M3x8) (™Y 7 Z/10A) 300 1-N4045F | v M(Mdxd.5) 75> I (RF—)UITIL—I8 ) 300
Flat Head Screw(Hex/M3x8/10pcs) -B Nut(M4x4.5) Flanged (Steel/Blue/8pcs)
1-533010H| T 7 EA(MBX10)(~ v & Z/10N) 300 1-NA045F | 7 N (Max4.5) 75> (AF—JLIL v RIBA) 300
Flat Head Screw(Hex/M3x10/10pcs) R Nut(M4x4.5) Flanged (Steel/ Red/8pcs)
] v FEZ(M3x3/10A) FvNMIx5.6)7 5>V FaOY (5A)
1-853003 Set Screw(M3x3/10pcs) 200 1-N4056FN Nut(M4x5.6) Flanged Nylon (5pcs) 200
} v ~EZ(M3x4/10A) 7w 2 —(M2x6x0.4/10 A)
1-853004 | 5ot Screw(M3x4/10pcs) 200 | |1-W200604 | 3 2 sper(M2x6x0.4/10pcs) 200
R v ~EZX(M3x5/10A) v 24 —(M2.6x7x0.5/10 \)
1853005 | 5ot Screw(M3x5/10pcs) 200 | |1-W260705 | \§ 2sper(M2.6x7x0.5/10.A) 200
R v hEZ(M3x6/10A) K 7w ¥ —(M3x8x0.5/10\)
1-853006 Set Screw(M3x6/10pcs) 200 1-W300805 Washer(M3x8x0.5/10pcs) 200
R v hEZ(M3x10/10A) EY > J'(E2.5110\)
1853010 | gt Screw(M3x10/10pcs) 200 1E025 | E Ring(E2.5/10pcs) 150
] v NEZ(M3x12/10A)
1853012 | 5ot Screw(M3x12/10pcs) 200

45




* FEFHRL HEHRISTR7ESA1BREODLDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

T o o O oy ~ o ~,
PAEANTIN—Y A Tq/IN—Y DAL
KINSDEAFEITIARERNICESETWEEET
OBEEIOLIEY L TLESEIBETEARTIN—=Y R ATy /N\—YEEAL.
TTEBIICETEHTEET,
@\ —VIEIBETEEEAL TV BEICTITEWEEIK. A V2—2y MDERE
AN TCEBHLOEERGE CEBATAIENTELT,
(REEE N UEMEIRAMH T K BBERFEIZEM20EIA3TBZE > TR T T ETWEEWTHEY
FITDTCFHTTELIEETW)
OBERDTEAICEBLTREERAE FHA) EIEICHEEFHEHPHBETY,
M¥BFZHWHEICKVREEFHELGELGY FITDTTRRDANERBEICTTRERCIEETWL,

XBRITFEARIIE - KERETLRTBEEFFEXLOEHIC KLY, BNBBEHTEVETOT
HEHLCHTTETEL

1.ETIIBETEHRBLITEL,
TP BELDEED COERESBEVRDVREWBEICTRIEEEWL, SHRED/N—YDEEHHNIE
BIEEATEE Y, ZORIHI/BURRIAEZHRFEICEREBANAL—XICBYVET,

7

BETCTHED/N—Y DR ERVNEOHBETEH REDIF VAV N\—VEXE ZFAITNEZDIHETEXTEET,
IS4V IN—YEXENE CHFLED/N—Y DREPRESEEEHIEICTEXLTLLE,
EEEREASZ BTV OV RITNSEE T, SBROTEEN BIEICBEIFLET,

X—EREIERO TOVEWBEETEVNET,

A: BUREHFAE TR EL/N—Y D B: BIETHELR/N—VEIFNL C: TEXHDSHB3~4ATEEIFRD

mBELHEEERTS, REeEZIS, cHEL BEICBREITLET,
T34
IN—YEEE
BREIZZD
ATvh—H
BEITY,
J
-, - [=] A ~, ~, e L RN —
2.B BTGV 02005 TRED SEERT THBATEET.
BECTHEMEAIE, FER—LX—IAOREL Y51 VYav THEHRLAHVL D, BEETHRLARNRESIEYET.
4 N\
D12 —%v FCHEICRLIAL http://kyoshoshop-online.com
KYOSHOR—LR—I DA > 7y A SRR
US4y TR LTS b FEEOR
A REEETHRMRAA T EE
BEYA M7 CATEET, DEFEEANDS
ZTHIBEL,
FV519397 0 8—29F) THELABDEE
CONLINE SHOR A (B 4Ly Mh— KRB IHAL) 53R
VOREIFETOTTRIBGEL,
. SREFHRICELE LTRTRO. EXSREECSHLEE T,
4 === . S N\
Q BETEEITENTS
HERREH A, CRLED \—Y RE BRBESHADSZ TR, EXSABEESICHBECEL,
axspEsss 046-229-1541
RATEE - B~ (IRB%MR<) 13:00~17:00
| BRICEB RIS REIBRIRVET, )

R

2430034 #5) | |REATATF153
OLMWVWEEIEI—F—1EKEXT
BT 046-229-4115 2185 : A~&8 ($SEA%ZR<) 13:00~19:00



The service mentioned below is available only for Japanese market.

IR ML TR A DBV A

—RE

BT, #ELTHTEFLVDHLEVLREET *“L\i Lfcs. TBAWREWE
RFEEEfcld. RE1—Y—HEABNGRVEELEE
RE1I—Y—HEABNEHVEEORIE. HEFEL 7‘17‘1(75\ TEEDHEEWEE AR
ICRHEBEZTERADD A, FAXEIEEETExY < LEL

RENDHBRWSHET rﬁﬁl—'ﬂ“—*ﬁ?ﬁgj
REICBEVWESEDRIE. TREI—T—HERZEICTERS T
BREIVWEEDRIE. BFiciEam i BuksHAE %= B %@52.\ #8537 HUREREAZE ONRN— I, 17128 S, 5P
(F—No)ZRWBGE, BEIXKEFMICHEMSELEEL,

sacosmnaeid:046-229-4115 =msmcosmuatis Am~2mERESEER<)13:00~19:00,
rxcosmoati:046-229-1501 gL mpen sensnsron s oue nusnie
HECOBMLEEE T 243-0034 R I|IR BEAT MF153 REKNSH 1—Y %=

............................................................................................ A R A ool

SHEVESEAR

SEVWEERMIE. FAXEIFEMETE XIS EL, BEFES RECRADOIAEZEBEL TIREEETT,
BXOFGIE. SAVEGERABOIC—Z2REL LT

[ & No.34301 EEEE ULTIMA RB6 )
AL | e - R B wm & A B
gﬁfﬁ A—h—% i BRI E gy
JUhF
R4 R/ICEE # -3
cEE |
s i
%ng B ( ) FAX ( )
HE~§HE(??$EI%T9?<)13 00~19:00 CEHE K AT AL BRI : tH | 2{FNo.marm )
N
BRIVWEETEAR 81 RESEEOR— VP REES(F—No)EALSLL HANCBAMITIRALIEE,
\, J

*REEHRRLTIE. BEROBAABROFREICAZANTEYET. BEHRLY D, EXRUEHVELEZBE L THY AEFHROBEABRICOEE LTI, ()~C)DIBEZRERMTE=FIc M
LIEVBIRT2E53G LB EEA. (NBEROBEFDEELZZI IR, QERICEDEMREREZVTEE. Q)T —ERXDRHDHLHHDEFLICHTT 158,



THE FINEST RADIO CONTROL MODELS

RER—LNR—Y
www.kyosho.com

RERA et

T243-0034 #Z)I|REAHMF153

[ —h—iEEOMEBRERFELT @ 1 — U —IHKEBEEEEE 046-229-4115
ZRER/ICEELHFL &S, | BEWEEE  FE~SBMEBAZER<)13:00~19: 00

60111505-1 PRINTED IN JAPAN



	34301 ULTIMA RB6 IM_ 1
	34301 ULTIMA RB6 IM_ 2
	34301 ULTIMA RB6 IM_ 3
	34301 ULTIMA RB6 IM_ 4
	34301 ULTIMA RB6 IM_ 5
	34301 ULTIMA RB6 IM_ 6
	34301 ULTIMA RB6 IM_ 7
	34301 ULTIMA RB6 IM_ 8
	34301 ULTIMA RB6 IM_ 9
	34301 ULTIMA RB6 IM_10
	34301 ULTIMA RB6 IM_11
	34301 ULTIMA RB6 IM_12
	34301 ULTIMA RB6 IM_13
	34301 ULTIMA RB6 IM_14
	34301 ULTIMA RB6 IM_15
	34301 ULTIMA RB6 IM_16
	34301 ULTIMA RB6 IM_17
	34301 ULTIMA RB6 IM_18
	34301 ULTIMA RB6 IM_19
	34301 ULTIMA RB6 IM_20
	34301 ULTIMA RB6 IM_21
	34301 ULTIMA RB6 IM_22
	34301 ULTIMA RB6 IM_23
	34301 ULTIMA RB6 IM_24
	34301 ULTIMA RB6 IM_25
	34301 ULTIMA RB6 IM_26
	34301 ULTIMA RB6 IM_27
	34301 ULTIMA RB6 IM_28
	34301 ULTIMA RB6 IM_29
	34301 ULTIMA RB6 IM_30
	34301 ULTIMA RB6 IM_31
	34301 ULTIMA RB6 IM_32
	34301 ULTIMA RB6 IM_33
	34301 ULTIMA RB6 IM_34
	34301 ULTIMA RB6 IM_35
	34301 ULTIMA RB6 IM_36
	34301 ULTIMA RB6 IM_37
	34301 ULTIMA RB6 IM_38
	34301 ULTIMA RB6 IM_39
	34301 ULTIMA RB6 IM_40
	34301 ULTIMA RB6 IM_41
	34301 ULTIMA RB6 IM_42
	34301 ULTIMA RB6 IM_43
	34301 ULTIMA RB6 IM_44
	34301 ULTIMA RB6 IM_45
	34301 ULTIMA RB6 IM_46
	34301 ULTIMA RB6 IM_47
	34301_P010_ULTIMA RB6out.pdf
	34301_P010_ULTIMA RB6out

	34301_P043_ULTIMA RB6out.pdf
	34301_P043_ULTIMA RB6out

	34301_P047_ULTIMA RB6out.pdf
	34301_P047_ULTIMA RB6out




